I AT SN "_'_'t'___'_—__'_:_'%

IMPORTANT

REVISION NO. 3
TC-103

PARTS CATALOG

FOR

INTERNATIONAL CUB CADET 70 AND 100
TRACTORS AND EQUIPMENT

Note—This is a complete revision

This issue replaces the TC-103 Parts Catalog with Revision Nos. 1 and 2,
which should be destroyed.

™ A B
Jort CUE CppeT. S0

1

/cm-'-’ AP JI. 460 ¢ ]eér l Ao o
/u rj: feeir S5 409 R

( £ 4 l
z 7 | (3 ool |{ ]
W i1 g - +i | GO 2 g Iy &4 k
lg.':"‘“-'.]ﬂ Al / J f{’ }’J,'. / 2\ l*’—fﬂ U

 F

PRINTED N UNITED STATES OF AMERICA (Hev. No. 3 11-'64)



CONTENTS

INTERNATIONAL CUB CADET 70 TRACTOR

INTERNATIONAL CUB CADET 100 TRACTOR

EQUIPMENT

HARROW, Peg-TOOth, 1 . .uuutrtitte ettt ettt e e e e e e e e
MOWER, Rotary (2-Spindle) .. ...uuuuueeee ettt e e e e et e e e e e e

MOWER, Rotary (3-5pinalel e e oo et Wmie e saa A mioe G

Page

5

417

51
73
55
59
65
15
71

FRINTED IN UNITED STATES OF AMERICA

\



w

INTRODUCTION

This catalog contains a complete list of
service parts for th e International Cub Cadet
70 and 100 Tractors. TheCubCadet 70 has
a one-cylinder 2-7/8 x 2-1/2 inch (K-161
Series) KOHLER engine, The Cub Cadet 100
has a 3-1/4 x 2-7/8 inch (K-241AS) KOHLER
engine, Also included in this catalog, are
lists of service parts for all available equip-
ment.

As new equipment is developed and intro-
duced to the territory, or when changes are
made on equipment already listed herein, new
and/or revised loose-leaf pages will be issued.

Following is a brief summary of the sys-
tem used in compiling this catalog. It is to
your advantage to carefully study this sum-
mary.

(1) General. This catalog is divided intothree
sections---Introductory pages; Indexes to
Units, Illustrations and Parts Lists; and Num-
erical Index.

(2) Indexes. There are three types of indexes
in this catalog, viz,

A. Contents of equipment listed on
page 1.

B. Separate Equipment Indexes to Units
which includes -

(1) Equipment Illustration.

(2) Equipment model designation
and description.

(3) Years built or Serial No.
infor mation.

(4) Basic units comprising equipment
(If applicable).

(5) Mounting frames or completing
packages, adapting basic equip-
ment to specific tractor models
(If applicable).

(6) Attachments.

(7) Conversion packages.

C. Numerical index of part numbers (ex-
cluding standard fasteners) at the end
of the catalog.

(3) Illustrations. The "Exploded View' method
which is used in this catalog, illustrates the
parts in groups or units. Reference numbers
only are shown in each illustration, These
numbers correspond to those in the reference
number column in the list of parts associated

with each "Exploded View''. Unnumbered
parts are the same as corresponding parts
with reference numbers shown elsewhere in
the illustrations.

CAUTION: Reference numbers are not
used when ordering parts. Always use IH
part numbers or description when ordering.

(4) Parts List. The parts lists following the
individual equipment index to units, are divi-
ded into groups or units and consist of -

(a) Description of units.

(b) Exploded views of units.

(¢) List of individual service parts and
assemblies keyed to the exploded
views for easy identification.

(d) Description of service parts, with
information as needed to cover years
used supersedence, optional notations,
serial numbers (if any), etc.

(e) Quantity, where necessary, of each
individaal part used in the unit, where
no quantity is indicated is understood
to mean that only "-1-" is used.

In some instances reference notes are used
following the description of items to explain
pecularities. The references "-Unit A, etc. ="
correspond with the legend at the end of the
unit parts list.

When complete units or individual parts of
a unit are ''closed-off'" and/or are replaced
by new parts, the information is reflected
either by ""Years Used' or by "Serial Number'.
The information which is peculiar to the pro-
duction of the equipment is shown as part of
the unit heading for complete units, or fol-
lowing the description for individual parts of
a unit.

Assemblies are shown in the unit lists to-
gether with their component parts wherever
these assemblies cannot adequately be identi-
fied with a reference number in the illustra-
tion. In some cases the individual parts of
an assembly are not available for service be-
cause disassembly of the components is con-
sidered impractical. Such parts are marked
with the symbol "$".

Whenever the terms 'right'" or "left"
and "front" or "rear' are used, it is under-
stood to mean from a position behind and
facing the equipment.

Pneumatic tires and tubes shown in this
catalog are not supplied as service parts.
These items must be purchased locally.

PRINTED IN UNITED STATES OF AMERICA

g m|Z

W e e




red
rarts
ere in

t
e 1H
ering.

ing the
e divi-

and
ed

rith
year's
tations,

each
where
rstood

are used
xplain
\, etc. -'
of the

1

arts of
laced
~ted
Jyumber''
1e pro-
art of

- fol-
arts of

sts to-
rever
identi-
nstra-
ts of
ice be-
8 con-
1arked

t“
nder -
nd

INTRODUCTION - Continued

(5) PARTS NUMBERS. The policy governing
part numbers is outlined in the pamphlet
"What is a Parts Number?'" which has been
distributed throughoutthe company operations.

(6) MISCELLANEQOUS PARTS. In many
instances parts which appear in an "Exploded
View', such as standard bolts, screws, nuts,

etc. , are not identified by a reference number.

These parts are known as COMMON HARD-

WARE items and appear in abbreviated nom-

enclature indented under the major items
with which they are used. They must be
ordered separately as they are notcomponent
parts of the pieces they attach.

The following rules are established to
govern the listing of attaching parts:

All carriage, machine, and plow BOLTS;
NUTS, and cap, machine and set SCREWS

are furnished with Unified Coarse Thread,
unless otherwise specified.

All NUTS are "hex. ', unless otherwise
specified.

All WASHERS are "Plain' unless other-
wise specified. The "ID'", "OD" and '"No. "
identity is eliminated. The inside dimension
is listed first, followed by the outside diameter
and the thickness.

All cotter PINS are ""Extended-Prong'',
unless otherwise specified.

All Groov PINS are '"Standard-Groove'',
unless otherwise specified.

All common RIVETS are "Annealed', un-
less otherwise specified.

All countersunk-head tubular RIVETS are
"Copper-Plated Steel", unless otherwise
specified.

All oval-head tubular RIVETS are ""Brass''.

Standard bolts used in International
Harvester Products conform to na-
tionaland industry standards. Screw
threads used on these bolts are known
as Unified Screw Threads and are
identified by the letter combination
"UN'"in the thread symbol. Unified

Coarse-Thread series are designated
"UNC". Unified Fine-Threadseries

are designated "UNF'". The number
of threads per inch for various dia-
meters are shown in the table below:

No. of No. of
Diameter Threads Threads
of Bolt per inch per inch
(UNC) (UNF)
1/4" 20 28
6/16" 18 24
3/8" 16 24
7/16" 14 20
1/2 13 20
9/16" 12 18
I 11 18
gjg” 10 16
7/8" 9 14
1 8 14
1-1/8" 7 12
1-1/4" 7 12
1-3/8" 6 12
1-1/2" 6 12

(7) ABBREVIATIONS. The abbreviations used
in this catalog are explained in the list of
abbreviations on page 4.

(8) SERIAL NUMBERS AND LETTERS. The
engine serial number is stamped on a plate on
the left side of the engine.

The chassis (or tractor) serial number,
which starts with No. 65458, is stamped on
the right side of the reduction gear housing.

The chassis serial numbers run conse-
cutively regardless of the tractor model,
however, no attempt is made to have the
engine and chassis serial numbers correspond.

Customers are urged to supply the chassis
serial numbers, when ordering parts.

FRINTED IN UNITED STATES OF AMERICA




LIST OF ABBREVIATIONS

A period after the abbreviation is used only when the abbreviation form spells a common English word.

11 R Y. adjustable ol o e h R T B S pound, pounds e
Bl e e e e e e e e aluminum lentil-hd . o.ioinionnr i, lentil head
ASE b e A R S 0 e e alloy steel L i e e left hand
R e e Te o e e e e e ampere, amperes Ikg locking
ANL 60 S5 S50 bk s s e st S s e o annealed LR Ga8 e 050 veitims Liquefied Petroleum Gas —
APPIOX: .o isiviss v i v N e e s approximately BB oo simmmieanien, sies kst srive S0alis pirs ot lubrication
£ 51 . assembly mach. ... machine
AL L G S U5 VG pme sree seie s siea i attachment I o i T S S SRS e seratn ot e medium e
bdohd o v s s o siva it i s binding head VR st malleable iron
b-hd ... button head DE 55 5t s sie e s National Coarse (thread)
DRE i s im0 S e e e s vt e s bearing DB S0 0 s e e B e e National Fine (thread)
brs brass 1)) T S e nickel AX
DEZ 5505 S50 b oo e s st e e i bronze ni-pltd-stl .. ... ... . ... .. ... .. nickel plated steel
Gdiplidl - n s e e cadmium plated INDU o s v 89 it s il 9bs o5 SOt e e number
cd-pltd-stl . . ... ... ... .. cadmium plated steel NPT .. N atlonal pipe thread
oL 270 snn wiv s i cadmium or zine plated A s R outside circumference AX
(23 3t s e il S chromium plated O S i v e ol s S5 i outside diameter
er-pltd-stl ..., . ... ... .. chromium plated steel L oversize
& o e R cast iron (232 oo S e oval head
EBIC i i S e S e S 55 e e countersunk OZ i vy f0s HS05 S s A S ounce, ounces BR
SBRBA . e s countersunk head parkerized-stl .. ... . ... ... ... . . .. parkerized steel
clerec-hd ... clutch recess head DRE s s M8 576 1758 b immstionm oo eteren e package
e 1 e R o v common PHE.  a niois mnie som s e S S A A plated
cone-pt ... cone point Pl D S8 Pt s ehom et aare A el arere sl Sl point CL
(& A s s o continued BEQ  omiccvm wim winm oot 5w power take-off
S e I copper rdeend ... round end
BPE e 3 T TN SINE Etel s soeen) siom s copper plated e L T e e e round head
) e i S s ) cotter TSI i) B A A A A e e e round point DR
C-PIN cotter pin L o e O e Jo regular HA
o e A corrosion-resistant-steel (stainless) s e right hand Ce
(of i 2 5.3 o+ RN cross recess head RPM ... .. revolutions per minute HI'
e e corrosion resisting SAN cvieaa i Society of Automotive Engineers i
COE v o bt i i S eS By s cranetamintd carriage SE o o s b s s e Bt o semifinished
CRDAPE (o e sons e sdei sl ST SR R s cup point slb slotted
VL 5 o i s sreis s seis e e cylinder, cylinders 3 o T, s R slotted head
BB . oo s e S S St S degree slt-bd-hd ... .............. . slotted binding head GE
dia diameter sit-fil-hd ... slotted fillister head (F
(5 3 o e e ot e s e B drilled SHEfhd! s s D gt B slotted flat head
dld-f/espini .0 oo vn cn sas wen s drilled for cotter pin slt-hex-hd ... .. ... . .. ... .. slotted hexagon head HC
dld-f/lkg-wire ............. drilled for locking wire slt-pan-hd . . ... ... .. ... . ... ... slotted pan head
dOE=pt i VR e e e dog point SHERAaRE] e e e b R slotted round head 1G]
2>, 3 O M S S external sit-truss-hd ... ........ ... ... slotted truss head
LY vinios o G0 W80 SNE S8 Sirte e s S st et e for R I LI
O o s wis o e i S et S el R 5 female ST b oo cum G a I e SEE S .square head
fil-hd .. ... fillister head BOENIRY  aiinlialie 40 sl o imssionasase vimtimisiinte ataie. sl square neck RE
BO-NK  on dom swis 00 o b 505 S5 san o e fin neck BEAL s s e s ons i cos s e sl ree s atandard (F
feesk-hd ... ... .. ... ... flat countersunk head std-hd ... . standard head
1 T O i e flat fillister head s N 1| ST
Fehd s R i S e e S flat head BUL it et e s w9458 Sl S S .straight
f-pt . .flat point R ot i I O U S D teeth
BB it i i v e T AT S A e e flexible BAD. o v o n Sate i s S AN R e tapping
Itd fluted thd thread Cca
o R e e foot, feet WINGC  cis v o s wen s Unified Coarse (thread)
- gauge UNF .. Unified Fine (thread)
Bl G G 055 0inir v seenr st et e £oets S Seems o o head L0 undersize
:'ld]?‘ ------------------------------- . _}}:ead]ess Fho111: AR R e 2ot S unfinished ED
TEK. e exagon 2
T ol ol B ot hexagon head :b B e e \Trf'xgon box }\.::’ii:
Eex soc-hd ¢ +x s o hexagon socket head SADEE I ot e e e e with bronze
T s e s S L horsepower i ;
BY T heavy WIHBRL, 1 (pore o o sy o arae e with he‘xagon
hyd hydraulic WIRDL i o siecmimimre s sieos i miae wiela siah e S w1th(::ut
B i i S S Y0 S el res et o inside diameter ZIL i it ensin sl e ot s e e A S e T zinc cC
Far o s o o oo e S e A 50 inch, inches Zn-ct e zine coated
int internal zn-pltd ... .. zine plated P2
PRINTED IN UNITED STATES OF AMERICA
-4- T
- FRREE S ST, o O N A




ord.

, pounds
itil head
aft hand
-locking
um Gas
rication
machine
medium
ble iron
(thread )
‘thread)
. .nickel
ed steel
number
» thread
ference
iameter
yVersize
al head
ounces
ed steel
ackage
.plated
. . point
ake-off
nd end
d head
1 point
regular
t hand
minute
gineers
nished
slotted
d head
g head
r head
t head
1 head
1 head
1 head
s head
square
> head
2 neck
ndard
| head
.steel
raight
.teeth
pping
hread
iread )
iread )
ersize
lished
head
.with
ronze
xagon
thout
.zinc
pated
lated

~Bm -9=
INDEX TO UNITS
DESCRIPTION Page DESCRIPTION Page
AXLE, FRONT FRAME, REAR, AND
DRIVING MECHANISMS
AXLE, Front, and Connections. ... 33
CASE, Transmission «e.veeeees., 26
AXLE, REAR
DRIVE; (Cre8per o et siiasie 30
ARLE, ROET waniysrasiablbeikeienass 34
HOUSING, Differential and
BRAKES ReqUetion . e lse seeeys s s 26
BRAKES and Connections....... . 36 MECHANISM, Gear Shift ......... 29
CLUTCH POWER TAKE-OFF, Transmission
d b e S S D 31
CLUTCH..... n e B wie dm de e B e i 25
TRANSMISSION ...... SIS le e s : 28
DRAWBARS AND HITCHES
HYDRAULIC SYSTEM
BRAWBAR o o i siaiavaiseis s ihimaa e 40
HANDLE, Implement, and HYDRAULIC, Unit v.vvnnnnn.n. e 37
Connections: . .usiss s O 39
HITCH, Three-Point ....v0veuveus. 40 MISCELLANEOUS EQUIPMENT
ELECTRICAL SYSTEM BOX, Utility vovernnrnnnenn b ave e 46
GENERATOR, Motor (Delco Remy) PRODUCT GRAPHICS
(For Tractors w/Electric Starter). . 19 (Decalcomanias) .....oo0uvenvnn. 46
HOLDER, Battery ...cvevurvanenns . 21 SEAT AND SUPPORTS
IGNITION usinniais o3 el ralaile walgfaaTe st 22 S < 41
LIGHTING, Electric ...uvveesnsenn. 24 SHEET METAL AND GRILLE
REGULATOR, Voltage (Delco Remy) FENDERS S a6 cdiess OGO 44
(For Tractors w/Electric Starter). . 21 IIRANIE o vvensminsmsiantianlionisialalara et oTate 42
BEARTING:, v saniwesiersiacamasmieng s 22 GREEE el s e s et sl 432
ENGINES HOOD ...ciiiiininiiieinennnnnnns 42
CARBURETORS STEERING MECHANISM
For K161 Series Engines....... 12
For K241AS Series Engines..... 18 GEAR, Steering, and Connections, , 32
ENGINES WHEELS
T-HP (K161 Series).vuerene s, 8
10-HP (K241AS Series)....u..... 14 WEIGHTS, Rear Wheel ........... 35
WHEELS
ENGINE CONTROLS AND F N o308 s S o 0 o 35
INSTRUMENT PANEL BEAE: s e R e e e 30
CONTROES w.caamie el aimess 45
PANEL, Instrument . imsasa i 45

PRINTED IN UNITED STATES OF AMERICA




=H=

International Cub Cadet 70 Tr

Intern

PRINTED IN UNITED

A-TTD34

ational Cub Cadet 100 Tractor equipped with Electr

STATES OF AMERICA

actor equipped with Electric Starter (Left front

A-TTO40

view)

ic Starter (Right front view)

PRINTED IN UNITED STATES OF AMERICA

il



? T ——
-7 T
SERVICE ENGINES
385 724 R91 ENGINE ASSEMBLY (KOHLER K-161-T) (7 HP)
(Equipped with Retractable Starter)
SCREW, 3/8-16 x 1 cd or zn-pltd hex-hd cap (4)
WASHER, 3/8 cd or zn-pltd med lock (4)
142 619 H WASHER, 13/32 x 3/4 x 11 ga (Used with rear
mounting bolts (2)
385 723 R92 ENGINE ASSEMBLY (KOHLER K-161-8) (7 HP)
, (Equipped with Electric Starter)
SCREW, 3/8-16 x 1 c¢d or zn-pltd hex-hd cap (4)
WASHER, 3/8 cd or zn-pltd med lock (4)
142 619 H WASHER, 13/32 x 3/4 x 11 ga (used with rear
mounting bolts (2)
385 725 R92 ENGINE ASSEMBLY (KOHLER K-241-AS) (10 HP)
(Equipped with Electric Starter)
SCREW, 3/8-16 x 1 cd or zn-pltd hex-hd cap
(front mounting bolt) (2)
SCREW, 3/8-16 x 7/8 cd or zn-pltd hex-hd cap
(rear mounting bolt) (2)
WASHER, 3/8 cd or zn-pltd med lock (4)
142 619 H WASHER, 13/32 x 3/4 x 11 ga (used with rear
mounting bolts) (2)
387 932 R91 ENGINE ASSEMBLY, short block
(KOHLER A-231655) (7 HP)
387 933 R91 ENGINE ASSEMBLY, short block

(KOHLER A-235604) (10 HP)

————— PRINTED IN UNITED BTATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA



-f-

o = -8-

" ENGINE l—! ENGINE

S | e Tios — i
|ENG[N£ -K161 SERIES -7 HP- ENGINE -K161 SERIES -7 HP- =CONTINUED

Engines with
retractable starters

B-12877 B

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

EL]—

-

- o el > W




[C~103

778

. -9- = -9~
i ENG INE K ENG INE
:'; m::::“ DESCHIFTION TC-103 :g ":::“ DESCHIPTION TC-103
ENGINE ~K161 SERIES -1 HP-  -CONTINUED ENGINE -K161 SERIES -7 HP-  -CONTINUED
1| 384 B9Y0 R9L STARTER ASSY, RETRACTABLE 31| 385 273 Rl STUD, BREATHER COVER
109 084 NUT, 1/4-20 HEX. —4- 120 375 NUT, 1/4-20 CD OR ZN-PLTD HEX.
179 795 SCREW, 1/4-20 X 3/4 HEX-HD CAP —4- 103 319 WASHER, 1/4 MED LOCK
103 319 WASHER, L/4 MED LOCK -4-
32| 385 275 R9L PLATE ASSY, BREATHER
2| 385 162 Rl BASE, AIR CLEANER
121 832 SCREW, 8-32 X 3/8 RD-HD MACH -2- 33| 385 278 RI  SEAL, BREATHER
106 496 WASHERs 8 MED LOCK -2-
34/ 385 280 Rl FILTER, BREATHER
3| 385 163 R1  ELEMENT, AIR CLEANER FILTER
35 385 390 R91 CARBURETOR ASSY
4| 385 164 R1  COVER, AIR CLEANER -FOR COMPONENTS SEE LIST OF PARTS
UNDER DETAILS OF CARBURETOR-
5| 385 165 RI  NUT, AIR CLEANER WING 385 392 R91 SCREW W/INTERNAL TOOTH
LOCK WASHER, 1/4-20 X 3/4
6| 385 171 R1  GASKET, AIR CLEANER CD OR IN-PLTD HEX-HD CAP —2-
7) 385 341 R91 HOUSING ASSY, BLOWER 36| 385 395 Rl GASKET, CARBURETOR
18 311 R91 SCREW W/SPRING LOCK WASHER,
| 1/4-20 X 3/4 CD OR ZN-PLTD 37| 385 396 Rl ELBOW, CARBURETOR TO FUEL LINE
- SLT-HEX-HD MACH —4-
| 20 246 R91 SCREM W/SPRING LOCK WASHER, 38| 385 281 Rl  CRANKSHAFT
. 1/4~20 X 3/8 CD OR ZN-PLTD
SLT-HEX-HD MACH 39| 385 283 R1  KEY, CRANKSHAFT
B| 385 343 Rl BAFFLE, CYLINDER HEAD AIR 40| 385 285 RL  WASHER, FLYWHEEL TENSION —ENGINES WITH
RECTRACTABLE STARTER-
9‘ 385 345 Rl BAFFLE, CYLINDER AIR
20 247 R91 SCREW W/SPRING LOCK WASHER, 41 385 287 RL  FLYMHEEL
! 1/4-20 X 3/8 CO OR ZN-PLTD
| HEX—HD MACH 42| 385 290 Rl PULLEY W/CLUTCH ORIVE PLATE, FLYWHEEL
10‘ 362 121 Rl CLIP, CABLE HARNESS 43| 385 438 Rl SCREW, FLYWHEEL PULLEY SET -2-
11| 385 433 R}  CLIP, CHOKE CABLE sala 1 444 KEYs 1/4 X 7/8 SQ PARALLEL
12| 385 434 R1  BRACKET, CHOKE 45| 385 294 R91 CUP ASSY, FLYWHEEL DRIVE
121 358 NUT+ 5/8-18 CD OR IN-PLTD HEX.
13| 385 317 R91 CRANKCASE ASSY 448 447 SCREW, 1/4-20 X 3/4 TYPE F
~COMPOSED OF HEX-HD TAP. —4-
| 2 GUIDE 385 314 R1 385 292 Rl WASHER, 5/8 MED LOCK
1 INSERT 385 315 R1
| 1 SHAFT 385 316 RL - 46| 385 295 RL  SCREEN, DRIVE CUP GRASS
14| 385 314 Rl GUIDE, VALVE -2- 47| 385 293 Rl PIN, FLYWHEEL DRIVE CUP
15| 385 315 R1  INSERT, EXHAUST VALVE 48| 385 183 R91 ROD ASSY, CONNECTING — STD
: |
16| 385 316 R1  SHAFT, GOVERNOR 48| 385 186 R91 ROD ASSY, CONNECTING - .010 U/S
17, 172 548 PLUG, 1-1/8 EXPANSION 49| 385 184 Rl  LOCK, CONNECTING ROD SCREW
18| 385 322 Rl  PLATE, CRANKCASE BRG 50| 385 185 Rl SCREW, CONNECTING ROD -2-
180 020 SCREW, 1/4-20 X 3/4 CD OR ZN-
PLTD HEX-HD CAP —4- SL| 385 191 R91 PISTON ASSY, STD
385 178 R1 WASHER, LT/64 X 1/2 X .062
COPPER -4~ 51| 385 195 R91 PISTON ASSY- .0L0 O/S
19, 432 482 PLUG, 5/8 BUTTON, CRANKCASE BRG PLATE 51| 385 196 R91 PISTON ASSY- .020 0/S
zu]sr 685 BEARING, CRANKCASE BALL -2- 51 385 197 R91 PISTON ASSY- .030 O/S
21| 385 324 R91 SEAL, FRONT BRG PLATE OIL 3“1:51259 fi¥) 52| 385 720 Rl PIN, PISTON -STANDARD-
22| 385 326 Rl GASKET, BRG PLATE 52| 385 192 RL  PIN, PISTON - .005 O/S
23| 385 329 R91 SEAL, CRANKCASE REAR OIL 52| 385 193 Rl PIN, PISTON- .010 0/S
24| 385 332 R9L DIPSTICK 53| 385 194 Rl RETAINER, PISTON PIN -2-
25| 385 334 Rl TUBE, OIL FILL 54| 385 205 R91 RING SET, PISTON -STO-
26| 385 349 R1  INSERT, INTAKE VALVE 54| 385 208 R91 RING SET, PISTON -.010 D/S-
27| 385 265 Rl BASE, OIL PAN 54| 385 211 R91l RING SET, PISTON -.020 0/S-
431 938 SCREW, W/SPRING LOCK WASHER,
5/16-18 X 1 CD OR ZN-PLTD 54| 3B5 214 R91 RING SET, PISTON -.030 0/S-
HEX-HD MACH -4-
55| 385 206 Rl RING, COMPRESSION -STD- -2-
28| 385 267 Rl GASKET, OIL PAN BASE
444 581 PLUG, 3/8-18 AUTO. SQ-HD 55| 385 209 Rl  RINGs COMPRESSION -.010 O/S- -2-
FILLER AND DRAIN
55| 385 212 R1  RING, COMPRESSION -.020 0/S- -2-
29| 385 269 Rl COVER, BREATHER
55| 385 215 RL  RING, COMPRESSION -.030 0/$- —2-
30| 385 271 Rl GASKET, BREATHER -2-
|

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA




o -10- 5 -10-
'] ENG INE “ ENGINE
* = REF, PART s )
:u‘nlu m::.::u DESCAFTION Te=a09 NO. NumBER il The103 I
| ENGINE -K161 SERIES -7 HP—  —CONTINUED ENGINE -K161 SERIES -7 HP—  —CONTINUED '
56 385 207 R1  RING, DIL CONTROL -STD- 91| 385 383 Rl LINE, FUEL FILTER TO CARBURETOR
FUEL "y
sa| 385 210 R1  RING, OIL CONTROL -.010 0O/5-
| 92| 385 350 R1  LEVER, GOVERNOR
56| 35 213 R1  RING, OIL CONTROL -.020 0/5- 120 375 NUT, L/4-20 CD OR IN-PLTD HEX.
| 121 832 SCREW, 8-32 X 3/8 CD OK ZN- |
sa| 385 216 Rl RING, OIL CONTROL -.030 0/5- PLTD RD-HD-SLT MACH 118
| 180 022 SCREWy 1/4-20 X L CD OR ZN-
57| 385 300 Rl HEAD, CYLINDER PLTD HEX-HD CAP e
106 496 WASHERy NO. 8 CD OR ZIN-PLTD
58| 385 301 Rl  SCREW, CYLINDER HEAD -T- MED LOCK 120
| 131 015 WASHER, 3/16 X T/16 X .049
59 385 302 Rl  WASHER, CYLINDER HEAD -7- | CD OR IN-PLTD
| 120 392 WASHER, 9/32 X 5/8 X .065 120
60, 385 305 Rl  GASKET, CYLINDER HEAD CD OR ZN-PLTD
61 385 233 R91 CAMSHAFT ASSY 93, 385 352 Rl SPRING,; GOVERNOR 121
62 385 464 Rl  FLANGE, INTERMEDIATE 94 385 354 Rl LINKAGE, GOVERNOR 122/
63 385 235 R1  FLYWEIGHT, CAMSHAFT -2- 95 385 359 R91 GEAR ASSY, GOVERNOR 123
i 385 176 R1 WASHER, 13/32 X 3/4 X .031 |
64| 385 236 R1  SPRING, SPARK ADVANCE -2- CD OR IN-PLTD 126
| |
65| 385 237 R1  PIN, CAMSHAFT FLYWEIGHT -2- 96| 385 360 R1  PIN, GOVERNOR STOP 125|
385 175 R1 WASHER, 17/66 X 15/32 X .047 COPPER |
1.3 385 241 R1 PIN, CAMSHAFT I
97| 385 361 R9L SHAFT ASSY, GOVERNOR CROSS
67| 385 243 Rl SHIM, CAMSHAFT- .005 385 179 Rl WASHER, 7/32 X 3/8 X .031
| AS REQUIRED CD OR IN-PLTD
57! 385 244 R1  SHIM, CAMSHAFT- .010 38| 385 363 Rl BUSHING, CROSS SHAFT
| AS REQUIRED
| 99| 385 365 R1  DISC, GOVERNOR REGULATING 126
68, 385 24T R1  CAM, IGNITION -ENGINES WITH RETRACTABLE | 145 368 SCREW, 2 X 3/16 CD DR ZN-PLTD
[ STARTER- ; RD-HD BLUNT METAL DRIVE
|
&8, 385 248 Rl CAM, IGNITION —ENGINES WITH ELECTRIC 100| 385 366 Rl  BRACKET, SPEED CONTROL
STARTER-
101| 385 319 R91 BEARING, CROSS SHAFT NEEDLE
69 385 7250 R1 TAPPET, VALVE =2- 127
i 102| 172 548 PLUG; 1-1/8 EXPANSION |
70/ 385 252 R1  VALVE, INTAKE |
| 103| 385 397 R91 MAGNETO ASSY 127
TL| 385 254 Rl  VALVE, EXHAUST
104| 385 398 A1 COIL, MAGNETO
72, 385 256 R1  SPRING, VALVE -2- 128
. 105/ 3BS5 399 Rl CLAMP, MAGNETO CODIL -2-
73| 385 258 R1  RETAINER, VALVE SPRING -2- i
106/ 385 400 R1  STATOR, MAGNETO
74 385 259 Rl KEY, VALVE SPRING RETAINER -4- 385 393 R91 SCREW W/INTERNAL TOOTH LOCK
| WASHER, 1/4-20 X 5/8 CD OR 129
75 3B5 370 R91 TANK ASS5Y, FUEL W/FILLER CAP ’ IN-PLTD HEX-HD CAP -2-
76, 385 372 R91 CAP, FUEL FILLER 107 385 401 R9L CONDENSER, MAGNETO
| [ 131 954 SCREWs B-32 X 1/4 CD OR IN-
77 385 3188 Rl STRAP, FUEL TANK -2- PLTD FIL-HD SLT MACH —3-
| 20 244 R1 NUT, 1/4-20 ESNA STOP -2-
. 18D 024 SCREW, 1/4-20 X 1-1/4 CD OR —-2- 108 385 402 R9L COIL, IGNITION
| IN-PLTD HEX-HD CAP 18 311 R91 SCREW W/SPRING LOCK WASHER,
| 1/4~20 X 13/16 CD OR ZN-
78| 385 387 R9IL BRACKET ASSY, FUEL TANK PLTD SLT—-HEX-HD MACH -2- 130
| 385 177 R1 WASHER, 17/64 X 3/4 X .062
79| 192 032 NIPPLE, 1/8 X 3/4 CD OR IN-PLTD PIPE CD OR IN-PLTD -2- 131
80 385 374 R91 FILTER ASSY, FUEL 109| 385 421 Rl BRACKET, COIL MOUNTING 132
81 385 375 Rl BODY, FUEL FILTER 110| 385 415 R91 CONDENSER, IGMITION COIL 133
82 385 376 R91 VALVE ASSY, NEEDLE 111/ 385 416 R91 CABLE ASSY, CONDENSER TO BREAKER 134
~ENGINES WITH RETRACTABLE
83/ 385 377 R1  SCREEN, FILTER STARTER- 135
B4, 385 378 R1  BOWL, FUEL .FILTER GLASS 111| 385 417 R91 CABLE ASS5Y, CONDENSER TD BREAKER 138
| ~ENGINES WITH ELECTRIC STARTER-
A5| 385 379 R1  GASKET, FUEL FILTER BOWL i 137
| 112| 385 419 Rl CLIP, CONDENSER TO BREAKER CABLE i
86| 385 380 R91 BAIL ASSY, FUEL FILTER BOWL 138
| 113| 385 403 R91 BREAKER ASSY
A7/ 385 449 R1  COVER, RETRACTABLE STARTER 139
| 114/ 385 404 R91L POINT, BREAKER
8A| 385 381 R1 ELBOW, FUEL FILTER
115/ 385 405 R1  BRACKET, BREAKER POINT >
89| 681 181 R1  SLEEVE, FUEL LINE -2- 385 430 R91 SCREW, W/WASHER, 8-32 X 3/16&
RO-HD MACH
90| 385 385 Rl NUT, FUEL LINE -2-
rai

PRINTED IM UNITED

STATES

OF AMERICA

PRINTID IN UNITED STATES OF AMERICA

+

et ! e e L i




[C-103

COPPER

R
RIER-
E !

“11 ; =i1=
u ENG INE Iﬂ'l ENGINE
w. [ . TC-103 . [ = TC-103
‘EﬁCINE —K161 SERIES -7 HP—  —CONTINUED ENGINE —K161 SERIES —7 HP-  —CONTINUED
Lls| 385 406 R1  ROD, BREAKER 140| 385 465 RL  FLANGE, MOUNTING
| 132 054 SCREW, 10-24 X 3/4 PARKERIZED
117| 388 955 R1  COVERs BREAKER SLT-FIL-HD MACH -3-
| 385 409 R91 SCREW W/INTERNAL TOOTH LOCK 132 049 SCREW, 10-24 X 5/8 PARKERIZED
| WASHER, 10-24 X 3/8 CD OR SLT-FIL-HD MACH
IN-PLTD SLT-RD-HD MACH —4-
141 379 310 Rl RING, RETAINING
118| 385 410 R1  GASKET, BREAKER COVER
142| 385 462 Rl  WASHERs BRAKE RETAINER
119| 387 861 R9L PLUG, SPARK —CHAMPION J-8-
| 143] 385 461 RL  SPRING, BRAKE
120, 387 862 R9l CABLE ASSY, SPARK PLUG -ENGINES WITH
; RETRACTABLE STARTER- 144/ 386 090 Rl  WASHER, BRAKE FIBER -2-
120| 387 863 R91 CABLE ASSY, SPARK PLUG —ENGINES WITH 145 385 454 R9L SHOE ASSY, FRICTION
ELECTRIC STARTER-
146 385 458 R1  PLATE, FRICTION SHOE SPRING —2-
121|385 414 Rl CLIPs SPARK PLUG CABLE
, 147/ 385 457 RL  SPRING, FRICTION SHGE -2-
122| 385 422 R91 CABLE ASSY, GROUND
_ 148| 385 456 RL  PLATE, FRICTION SHOE -2-
123| 385 424 Rl SLEEVE, GROUND CABLE
149| 385 455 Rl LEVER, FRICTION SHOE BRAKE
124 385 469 Rl MAGNET, MAGNETO
| 150| 386 089 RL  INSERT, HANDLE
125 385 467 RSl BRACKET, RETRACTABLE STARTER
180 120 SCREMW, 3/8-16 X 3/4 C-Z HEX-HD CAP 151 385 453 R91 HANDLE, STARTER CORD
180 121 SCREW, 3/8-16 X 1/8 CD OR ZN-
PLTD HEX-HD CAP -2- 152| 385 452 Rl CORD, STARTER
138 542 WASHER, 3/8 CD DR IN-PLTD
| INTERNAL TOOTH LOCK -3- 153 385 451 R91 ROTOR, STARTER
120 394 WASHER, 13/32 X 13/16 X .065 CD OR
IN-PLTD 385 427 R91  KIT, ENGINE GASKET SERVICE
126]1 101 967 MOTOR-GENERATOR —385 442 R91- —FOR
COMPONENTS SEE LIST OF PARTS
UNDER DETAILS OF MOTOR-GENERATOR —
180 079 SCREW, 5/16-18 X 1 CD OR ZN-
PLTD HEX-HD CAP -2-
103 320 WASHER, 5/16 MED LOCK -2-
127 385 440 K1 SHIM, MOTOR-GENERATOR MOUNTING BOLT
~AS REQUIRED-
127/ 385 441 K1 SHIM, MOTOR-GENERATOR MOUNTING BOLT
| -AS REQUIRED- '
128] 377893 R91  BRACKET, MOTOR-GENERATOR MOUNTING
180 121 SCREW, 3/8-16 X 1/8 CD OR ZN-
PLTD HEX-HD CAP -2-
103 321 WASHER, 3/8 MED LOCK -2-
129| 377 894 R1  BRACE, MOTOR-GENERATOR ADJUSTING
180 077 SCREW, 5/16-18 X 3/4 CD OR ZN-
PLTD HEX-HD CAP
180 121 SCREW, 3/8-16 X 7/8 CD OR IN-
PLTD HEX-HD CAP
| 103 320 WASHER, 5/16 MED LOCK
103 321 WASHER, 3/8 MED LOCK
280 185 R1 WASHER, 11/32 X 3/4 X .0T4
CO OR ZN-PLTD
130 385 446 L PULLEY, WOTOR-GENERATOR ORIVE
131 385 447 Rl BELT, MOTOR-GENERATOR DRIVE
132 385 307 R1  MUEFLER, EXHAUST .
133 385 310 Rl ELBOW, EXHAUST MUFFLER
134|138 909 R1  NUT, EXHAUST NUFFLER ELBOW LOCK
L35 385 450 Rl SPRING, STARTER REWIND
136 384 889 R1l PULLEY ASSY, RETRACTABLE STARTER _
117isr 692 BEARING, RETRACTABLE STARTER BALL
138 355 768 RL  RETAINER, RETRACTABLE STARTER BALL BRG
\3% 214 878 RL  BELT, RETRACTABLE STARTER

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UMITED STATES OF AMERICA




B ———"

’ ot TP - -12-
" ENGINE '] ENGINE E]
1 :,: | m::::“ DESCRIPTION Te-103 :'ol N:.,::“ DESCRIFTION TC-103 -
o] MG OV O S _ens = =M —
CARBURE TOR CARBURETOR  -CONTINUED )
25 BODY, CARBURETOR -DRDER CARBURETOR
ASSY-
385 490 R91 KIT, CARBURETOR REPAIR —CUNSISTS OF

REF. NDS. 13, 14, 16, 17 & 19-

az726a 20

385 390 R91 CARBURETOR ASSEMBLY

1 385 482 R1  SPRING, HIGH SPEED NEEDLE
2| 385 481 R91 NEEDLE ASSY, HIGH SPEED ' -
3| 385 476 R91 SHAFT AND LEVER AS55Y, THROTTLE
4I 385 478 R1 SCREW, THROTTLE LEVFR ADJUSTING f
5 385 479 R1 SCREW, IDLE ADJUSTING

6| 385 480 R1L  SPRING, IDLE ADJUSTING SCREW

7| 385 477 Rl SEAL, THROTTLE SHAFT DUST

3] 385 471 R1 SCREW, CHOKE E THROTTLE VALVE —4-
9 385 475 R91 VALVE ASSY, THRDTTLE

10 385 484 R1 PLUGy 3/8 ALUMINUM EXPANSION

il B8 976 R1 GASKET, NEEDLE SEAT

12 3B5 473 R91 SHAFT AND LEVER ASSY, CHOKE

} 13 385 483 R91 NEEDLE AND SEAT ASSY W/SPRING

14| 68 467 R1 PIN, FLOAT AND LEVER

15| 385 485 R91 FLOAT AND LEVER ASSY

16 385 488 R1 GASKET, FUEL BOWL RING

17| 385 487 R1  GASKET, FUEL BOWL

18/ * 385 486 Rl  BOWL, FUEL

19 90 594 R1 GASKET, FUEL BOWL SCREW

20| 385 489 R1  SCREW, FUEL BOWL

21 68 457 Rl PLUG, IDLE PASSAGE RIVET

22| 385 474 R1L  SPRING, CHOKE SHAFT

23 68 926 R1 BALL, CHOKE SHAFT

24 385 470 R91 VALVE ASSY, CHOKE

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

il




& ~14- ~14-"
e ENGINE ﬁ ENG INE
Ll ) - Lt _ !
:'Czll ﬂ\:’:\'l‘l'_ DESCHIPTION TC-103 ::;| uum:tl DESCHPTION YC 103
[ ENGINE -K241AS -10 HP- | ENGINE -K241A5 -10 HP—  —CONTINUED

£

106 ", 0 DN 7978

s, BN
PN 36 ¢
Aol
N0 o, ol
37 35 /7%{)@‘{;}8]

3
120 - 76\ 72
124 N\, J 7 f*
S @,O,] 69 34

126 & 21

g}ms b

15 j
”“; V6
nz '| 8-12890 B

FRINTED M UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA

- O W s e

16
17

18

20

21

22
23

24

24




-15-

p ENG INE - ENGINE
fC-103 i !‘ - - l’ —
h————— , :T -:::ilu DESCHIFTION Te=103 :: *:\::“ DESCRIPTION TC-103
ENGINE -K241AS5 -10 HP-  -CONTINUED ENGINE -K24LAS -10 HP— —CONTINUED
f L 136 909 NUT, EXHAUST MUFFLER ELBOW LOCK 30| 385 263 Rl GASKET, FUEL PUMP PAD COVER
E 2 385 167 Rl BASE, AIR CLEANER 31| 385 335 R1  TUBE, OIL FILL
{ | 225 556 SCREW,; 10-32 X 3/16 FIL-HD-SLT
! MACH -3- 32| 385 349 Rl INSERT, INTAKE VALVE
! | 106 497 WASHER, NO. 10 MED LOCK -3-
| | 114 118 H WASHER, CHOKE SHAFT -2- 33, 385 266 Rl BASE, OIL PAN
! | 444 581 PLUG, 3/8-18 AUTO. SQ-HD
3 385 168 Rl  ELEMENT, AIR CLEANER FILTER —FILLER AND DRAIN-
9 409 112 SCREW, W/SPRING LOCK WASHER,
4 385 189 Rl COVER, AIR CLEANER 3/8-16 X 1-1/4 CD OR ZIN-
PLTD HEX-HD MACH -4-
5/ 385 165 Rl NUT, AIR CLEANER WING
34| 385 268 R1  GASKET, OIL PAN BASE
6l 385 172 R1  GASKET, AIR CLEANER
35| 385 270 Rl COVER, BREATHER
| 7| 385 342 R91 HOUSING ASSY, BLOWER
: | 18 311 R91 SCREW W/SPRING LOCK WASHER 36/ 385 272 Rl GASKET, BREATHER -2-
| 1/4-20 % 3/8 CD DR IN-PLTD
HEX=-HD MACH -4- 37| 385 274 RL  STUD, BREATHER COVER
| 120 375 NUT, L/4-20 CD DR IN-PLTD HEX.
8| 385 344 R1  BAFFLE, CYLINDER HEAD AIR 103 319 WASHER, 1/4 MED LOCK
9| 385 346 Rl  BAFFLE, CYLINDER ALR 38 385 276 Rl PLATE, BREATHER
9 409 106 SCREW W/SPRING LOCK WASHER, |
| 1/4=-20 X 1/2 CD OR IN-PLTD 39| 385 277 Rl REED, BREATHER
! ' HEX—HD MACH
i 40| 385 279 Rl SEAL, BREATHER
10| 385 347 R91 BAFFLE, HOUSING SIDE AIR
41| 385 338 Rl FILTER, BREATHER
11l 385 433 R1L  CLIP, CHOKE CABLE
120 375 NUTy 1/4-20 CD OR ZN-PLTD HEX. 42| 385 339 AL BAFFLE, BREATHER
| 103 319 WASHER, 1/4 MED LOCK
120 392 WASHER, 17/16 X 9/16 X .062 43| 385 391 R91 CARBURETOR ASSY
CD OR ZN-PLTD —FOR COMPONENTS SEE LIST OF PARTS
UNDER DETAILS OF CARBURETDR-
12| 385 436 R1  BRACKET, THROTTLE CABLE 385 429 RIL SCREW, W/INTERNAL TOOTH LOCK
WASHER, 5/L6-18 X 1 SLT-HEX-
13| 385 437 R1  BRACKET, CHOKE HD CAP -2
! 14| 385 318 R91 CRANKCASE ASSY 44| 385 394 R1  GASKET, CARBURETOR
~-COMPOSED OF |
l 1 BEARING 385 319 R9L 45 385 381 Rl  ELBOW, CARBURETOR TO FUEL LINE
62 2 GUIDE 385 320 RL
| 1 INSERT 385 315 R1 46| 385 282 Rl CRANKSHAFT
1 SHAFT 385 321 R1
| 47| 385 28B4 R1  KEY, CRANKSHAFT
| 15| 385 319 R9L BEARING, NEEDLE
- ~GOVERNOR CROSSSHAFT- 48| 385 288 RL  FLYWHEEL
16| 385 320 Rl  GUIDEs VALVE -2- 49| 38% 290 Rl  PULLEY W/CLUTCH DRIVE PLATE, FLYWHEEL
17| 385 315 R1  INSERT, EXHAUST VALVE 50| 385 438 R1  SCREW, FLYWHEEL PULLEY SET -2-
\55 18 385 321 Rl SHAFT, GOVERNOR 51/0 1 444 KEY, 1/4 X 7/8 SU PARALLEL
19| 172 548 PLUG, 1-1/8 EXPANSION 52| 385 296 R91 CUP ASSY, FLYWHEEL DRIVE
~CRANKCASE- 121 358 NUT, 5/8-18 CD OR IN-PLTD HEX.
448 447 SCREW, 1/4-20 X 3/4 TYPE F HEX-HD
57 20| 385 323 Rl PLATE, CRANKCASE BRG TAP. —4-
\56 16 910.R1 SCREW, 1/4-20 X 5/8 CD OR ZN- 385 292 R1 WASHER, 5/8 MED LUCK
“ PLTD HEX-HD CAP —4-
58 53, 385 297 Rl SCREEN, DRIVE CUP GRASS
21 432 482 PLUGy 5/8B BUTTON
~CRANKCASE BRG PLATE- 54| 385 293 Rl PIN, FLYWHEEL DRIVE CUP
2z|sT 436 BEARINGs CRANKCASE BALL -2- 55| 385 187 R91L ROD ASSY, CONNECTING- STD
23| 385 325 R91 SEAL, FRONT PLATE OIL 55| 385 188 R91 ROD ASSY, CONNECTING - .010 U/S
24| 385 327 Rl GASKET, BRG PLATE- .005 56| 385 189 R1  WASHER, CONNECTING ROD LOCK -2-
-AS REQUIRED-
57| 385 190 Rl  WASHER, CONNECTING ROD -2-
24| 385 328 R1  GASKET, BRG PLATE- .010
-AS REQUIRED- 58| 385 348 Rl SCREW, CONNECTING ROD -2-
25| 385 330 R9l SEAL, CRANKCASE REAR OTL 59| 385 198 R9L PISTON ASSY- STD
26| 385 333 R9l DIPSTICK 59| 385 202 R91 PISTON ASSY- .0l0 O/S
27| 385 336 R1  COVER, CAMSHAFT 59| 385 203 R9L PISTON ASSY- .020 0/S
s 28| 385 337 Rl GASKET, CAMSHAFT COVER 59| 385 204 K91 PISTON ASSY- .030 O/S
29| 385 261 R1  COVER, FUEL PUMP PAD 60| 385 199 RL  PINy PISTON -5T0-
385 262 Rl SCREW, 1/4-20 X 5/8 CD OR IN-
et PLTD FIL-HD MACH -2- |
PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




-16- -16-
i "ql ENGINE ﬂ ENGINE
|!|. - 1
"} o | N:,::.‘" DESCHIFTION TC-103 ,:: o DESCRIPTION fe-103
5 ENGINE -K241AS -10 HP-  -CONTINUED ENGINE -K241AS -10 HP- —CONTINUED
;ﬂ 600 385 200 Rl PIN, PISTON- .005 0/S 86| 385 386 Rl STRAP, FUEL TANK -2-
& 180 024 SCREW, 1/4-20 X 1-1/4 CD OR IN-PLTD
4l | 61| 385 201 R1  RETAINER, PISTON PIN -2- HEX=HD CAP -2-
& 62| 385 217 R91 RING SET, PISTON -5TD- B7| 192 032 NIPPLE, 1/8 X 3/4 €D OR IN-PLTD PIPE
i 20 244 R1 NUT, 1/4-20 ESNA STOP -2-
[ 62| 385 221 R91 RING SET, PISTON -.010 O/S-
if 88| 385 374 R91 FILTER ASSY, FUEL
i 62| 385 225 R9L RING SET, PISTON -.020 0/5-
[ 89| 385 375 R1  BODY, FUEL FILTER
o | 62| 385 229 R9L RING SET, PISTON —-.030 0/S-
& | | 901 385 376 R91 VALVE ASSY, NEEDLE
I 63| 385 218 Rl RING, TOP COMPRESSION -STD-
I 91| 385 377 R1  SCREEN, FILTER
i 63| 385 222 R1  RING, TOP COMPRESSION -.010 0/5 I
92| 385 378 Rl BOWL, FUEL FILTER GLASS
63| 385 226 R1  RING, TOP COMPRESSION -.020 0/S—
33| 385 379 Rl GASKET, FUEL FILTER BOWL
63| 385 230 Rl RING, TOP COMPRESSION —.030 O/5- [
94/ 385 380 R9L BAIL ASSY, FUEL FILTER BOWL
64 385 219 Rl RINGy, CENTER COMPRESSION -STD-
95| 363 660 Rl CLIP, CABLE HARNESS
64 385 223 RL  RING, CENTER COMPRESSION —.010 0/5-
| 96| 385 435 Rl CONNECTOR, FUEL FILTER
64/ 385 227 R1  RING, CENTER COMPRESSION -.020 0/S-
97| 6Bl 181 Rl SLEEVE, FUEL LINE -2-
64| 385 231 R1  RING, CENTER COMPRESSION -.030 0/5-
98| 385 385 Rl NUT, FUEL LINE -2-
65 3B5 220 Rl RING, OIL CONTROL -STD-
99| 385 384 Rl LINE, FUEL FILTER TO CARBURETOR FUEL
65| 385 224 R1 RING, OIL CONTROL -.010 D/S-
| 100| 385 351 R1  LEVER, GOVERNOR
65/ 385 228 R1  RINGs OIL CONTROL -.020 0/S- 120 375 NUT, 1/4-20 CD OR ZN-PLTD HEX.
180 D22 SCREW, 1/4-20 X 1-1/4 CD OR
65/ 385 232 Rl RING, DIL CONTROL -.030 0/5- IN-PLTD HEX-HD CAP
120 392 WASHER, 9/32 X 5/8 X .062
66/ 385 303 R1  HEAD, CYLINDER CD OR IN-PLTD -2-
| 20 248 R1 SCREW, 3/B-16 X 2-1/4 CD OR IN-PLTD
HEX-HD MACH -6- 101) 385 353 Rl SPRING, GOVERNOR
| 142 680 H SCREW, 3/8-16 X 2-1/2 CD OR IN-PLTD
HEX~HD MACH -3- 102|385 355 Rl BRACKET, SPEED CONTROL
67| 385 304 R1  WASHER, CYLINDER HEAD -9- 1031 385 356 R1  CLAMP, CONTROL BRACKET
68| 385 306 Rl GASKET, CYLINDER HEAD 104|385 357 R1  BRACKET, ADJUSTING SCREMW
180 022 SCREW, 1/4-20 X 1 CD OR ZN-PLTD
69| 385 238 R9L CAMSHAFT ASSY HEX-HD CAP
103 319 WASHER, 1/4 MED LOCK
70/ 385 373 Rl BRACKET, FUEL TANK 385 180 R1 WASHER, 17/6& X 1/2 X .062
CD OR IN-PLTD
71| 385 235 Rl  FLYWEIGHT, CAMSHAFT -2-
105/ 385 358 Rl SPACER, ADJUSTING SCREW
72\ 385 236 Rl  SPRING, SPARK ADVANCE -2—
106| 385 286 R1  WASHER, ADJUSTING SCREW SPACER
T3] 385 240 RL  PIN, CAMSHAFT FLYWEIGHT -2-
L07| 385 359 R91 GEAR ASSY, GOVERNOR
74‘ 385 242 R1  PIN, CAMSHAFT 385 181 R1 WASHER, 13/32 X 3/4 X .062
75/ 385 245 Rl SHIM, CAMSHAFT- .005 108| 385 360 R1  PIN, GOVERNOR STOP
~AS REQUIRED- 385 178 R1 WASHER, 17/64 X 1/2 X .062 COPPER
75/ 385 246 Rl SHIM, CAMSHAFT- .010 109/ 385 362 R91 SHAFT ASSY, GOVERNOR CROSS .
=AS REQUIRED-
L10f 385 364 Rl BUSHING, CROSS SHAFT
76| 385 249 Rl CAM, IGNITION
I11{ 385 367 Rl ROD, BALL JOINT THROTTLE
77| 385 251 R91 TAPPET ASSY, VALVE -2-
112) 268 552 Rl RETAINER, THROTTLE ROD
78/ 385 253 Rl  VALVE, INTAKE
113/ 385 369 R1  JOINT, 10-32 X 1/4 BALL
79| 385 255 R1  VALVE, EXHAUST 115 295 NUT, 10-32 AN-PLTD HEX.
106 497 WASHER, NO. 10 MED LOCK
B0 385 257 Rl SPRING, VALVE -2-
114 172 548 PLUGs L1-1/8 EXPANSION
811 385 258 R1  RETAINER, VALVE SPRING —-2-
L15] 385 402 R91 COIL, IGNITION
B2| 385 259 R1  KEY, VALVE SPRING RETAINER —4- 9 409 106 SCREW, W/SPRING LOCK WASHER,
1/4-20 X 1/2 €D OR ZN-PLTD
83| 385 260 R1  RETAINER, VALVE SPRING UPPER -2- SLT-HEX-HD MACH -2-
385 182 R1 WASHER, 17/64 X 1 X .062
B4 385 371 R9L TANK ASSY, FUEL W/EILLER CAP =D OR IN-PLTD -2-
85| 385 372 R91 CAP, FUEL FILTER 116/ 385 415 R91 CONDENSFR, IGNITION COIL
117/ 385 418 R91 CABLE ASSY, CONDENSER TO BREAKER
PRINTED [N UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMIRICA

sy

’:ir ..

e
120|

121

122|

|
123}

124

125

126
|
127)1

129

130




?7

TC-103

IN-PLTD

D PIPE

. FUEL

LTD

IPPER

-17- - -17-
." ENGINE H-' ENGINE
: "::::" DESCRIFTION Te-103 :g l NL‘::“ DESCHFTION TC-103
'"[euEIuE —K241AS -10 HP—  —CONTINUED
118/ 385 420 R1  CLIP, CONDENSER TO BREAKEK CABLE
119| 385 403 R9L BREAKER ASSY
120/ 385 404 R91 POINT, BREAKER
121| 385 405 R1  BRACKET, BREAKER PUINT
385 430 R91 SCREW, W/WASHER, 8/32 X 3/16
RD-HD MACH
122! 385 407 RL  ROD, BREAKER
123| 388 955 R1  COVER, BREAKER
385 409 R9IL SCREW W/INTERNAL TOOTH LOCK
WASHER, 10-24 X 3/8 CD OR
IN-PLTD SLT-RO-HD MACH —4-
124 385 410 Rl GASKET, BREAKER COVER
125| 385 411 R9L PLUG, SPARK -CHAMPION H-10-
126| 387 863 R91 CABLE ASSY, SPARK PLUG
127 1 101 967 MOTOR-GENERATOR -385 442 R91- -FOR
| COMPONENTS SEE LIST OF PARTS
| UNDER DETAILS UF MOTOR-GENERATOR-
| 180 079 SCREW, 5/16-18 % 1 CD OR IN-PLTD
| HEX-HD CAP -2-
103 320 WASHER, 5/16 MED LOCK -2-
128|385 440 R1  SHIM, MOTOR-GENERATOR MOUNTING BOLT
| -AS REQUIRED-
126 385 441 R1  SHIM, MOTOR-GENERATOR MUUNTING BOLT
-AS REQUIRED-
129 385 444 R1  BRACKET, MOTOR-GENERATOR MOUNTING
180 121 SCREW, 3/8-16 X 7/8 CD OR IZN-PLTD
HEX=HD CAP —2-
103 321 WASHER, 3/8 MED LOCK -2-
130, 377 894 R1  BRACE, MOTOR-GENERATOR ADJUSTING
180 077 SCREWs 5/16-18 X 3/4 CD DR IZN-PLTD
HEX=HD CAP
108 121 SCREW, 3/8-16 X 7/B CD OR IN-PLTD
HEX—HU CAP
103 320 WASHER, 5/16 MED LOCK
103 321 WASHER, 3/8 MED LOCK
385 174 Rl WASHER, 11/32 X 7/8 X .125
CD OR ZN-PLTD
131 385 446 R1  PULLEY, MOTOR-GENERATOR DRIVE
132| 385 447 RL  BELT, MOTOR-GENERATOR DRIVE
133 385 308 Rl MUFFLER, EXHAUST
134| 385 311 RL  TUBE, EXHAUST MUFFLER
385 428 R91  KIT, ENGINE GASKET SERVICE

PRINTID IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA




'ﬁ' ENG INE e
o] e TR
CARBURETOR o -
A-77263
| 385 391 R91  CARBURETOR ASSEMBLY
!
Ll 385 482 Rl SPRING, HIGH SPEED NEELDE
2 385 497 Rl SEAL, THROTTLE SHAFT DUST 2] o
3 385 501 R91 NEEDLE ASSY, HIGH SPEED ‘
4 385 495 R1  SHAFT, THROTTLE ¢ lq.],wq_ £a
5| 385 496 Rl LEVER, THROTTLE 1 ¢ °
s' 385 494 RS1 | PAWL ASSY, THROTTLE SHAFT
Ti 6B 484 R9L  SCREW W/WASHER, THROTTLE LEVER
8 585 498 r1 SCREW, THROTTLE SHAFT
9| 385 499 Rl SPRING, THROTTLE LEVER
10| 385 478 R1  SCREW, THROTTLE ADJUSTING
11{ 385 500 Rl SCREW, TDLE) ADJUSTING (4 £
12/ 385 480 Rl SPRING, IDLE ADJUSTING SCREW
13| 88 962 R1 SCREWs CHOKE & THROTTLE VALVE —4-
14] 354 BO4 R1  VALVE ASSY, THROTTLE
15 385 484 R1  PLUG, 3/B ALUMINUM EXPANSION
15! 385 492 R9L SHAFT AND LEVER ASSY, CHOKE
l?‘ 385 503 A} :yoziLE' HIGH SPEED NEEDLE
18] B8 976 Rl [GASKET) NEEOLE SEAT |~ | !
13‘ 385 483 R9L NEEDLE AND SEAT ASSY W/SPRING
za| 68 467 Rl PIN, FLOAT AND LEVER ;
21i 385 485 R91 FLOAT AND LEVER ASSY
22|  3B5 488 R1 GASKET, FUEL BOWL RING
23‘ 385 487 R1  GASKET, FUEL BOWL
24‘ 385 505 R1  BOWL, FUEL
25| 90 594 RL  GASKET, FUEL BOWL SCREW

IN UNITED STATES OF AMIRICA

[D' ENGINE i

E;w T SCcaren TC-103

~ |CARBURETOR  -CONTINUED —

26/ 385 535 Rl SCREW, FUEL BOWL .

zr‘ 68 457 Rl PLUG, IDLE PASSAGE RIVET |

zai 385 474 R1  SPRING, CHOKE SHAFT

29 68 926 Rl BALL, CHOKE SHAFT

30‘ 385 491 RIL VALVE ASSY, CHOKE |

31| BOOY. CARBURETOR ~ORDER CARBURETOR ASSY|
| 385 536 R91  KIT, CARBURETOR REPAIR

e

PRINTID IN UNITED STATES OF AMERICA

S

-

]
L
7




TC-103

—
I
5
3
¥
1
]
|
§

URETOR ASSY

E

.' ELECTRICAL SYSTEM

- ranl
- mysmiie

l_' ELECTRICAL SYSTEM
DESCAIPION TE=108 it I e DESCHIFNON c-103

[MUTOR GENERATOR - DELCO-REMY-
~-TRACTORS WITH

L1 962

411 857

i 454

10 121
11{1 904
12|1 881
13| 1 858
141 885

14| 1 939

15| 1 955

L&

967

996

407

183
829
412
421
4217

460

329

044

891
T43
abl
409
7153
050

894

271

ELECTRIC STARTER-

MOTOR GENERATOR - DELCO-REMY-
~TRACTORS WITH ELECTRIC STARTER-

10 12

MOTOR GENERATOR ASSY -12 vOLT-
~0ORDER 1 101 996

MOTOR GENERATOR ASSY
=385 442 R92 -12 VOLT-

FRAME ASSY, COMMUTATOR END
COMPOSED OF-

1 CLAMP 1 929 959
$1 FRAME

i PIN 809 062

1 PLUG 1 948 326

ARM, BRUSH -2-

SPRING, BRUSH -2-
WASHER, BURSH ARM SPACE
HOLDER, BRUSH GROUND
BRUSH -2-

SCREW, NO. & X 1/4 CD-PLTD SLT-RD-HD
MACH

SCREWy NO. & X 5/16 CD-PLTO SLT-RD-HD
MACH

WASHER, BRUSH LEAD ATTACHING SCREW LOCK
P

STUD, TERMINAL FIELD
NUT, NO. 12 CD-PLTD -4~

WASHER, FIELD TERMINAL STUD LOCK —4—
WASHER, TERMINAL STUD -2-

WASHER, TERMINAL STUD INSULATING
BUSHING, FIELD TERMINAL INSULATING

BUSHINGy FIELD TERMINAL INSULATING
INSIDE

COIL, FIELD - LH

FRAME - NOT SERVICED SEPARATELY

17| 1 8861
18|1 913
191 912
20|1 911
211 962
22|11 959
23
24

2511 941

26|1 911 3

27
28| 1 927
29 954
30|11 912
31(1 955
3z2|1 939
33|11 914

34 609

35| 120
36|11 921
3T| 1 923
3a| 200
39 124
40| 1 965
4l 1 940

42 809

591
960
073
961
410

991

974

344
378
008
494
902
580
763
168
362
056
346
545
042
422

062

~CONTINUED

B-12399 A

COLLAR, DRIVE END SPACE - INSIDE
SCREW, POLE SHOE -2-
INSULATOR, FIELD COIL =-2-
SHOE, POLE —PLAIN

FRAMEy DRIVE END

COLLAR, DRIVE END SPACE

NOT USED

NOT USED

WASHER, DRIVE END SHAFT NUT LOCK
NUT, DRIVE END SHAFT

NOT USED

PLATE, ORIVE END GREASE SLINGER
BALL BEARING, DRIVE END

GASKET, DRIVE END RETAINER PLATE

PLATE, DRIVE END RETAINER

[}

SHOE, POLE —WITH NOTCH- it

SCREW, DRIVE END RETAINER PLATE ks b
BOLT, THRU —-2-

WASHER, THRU BOLT -2-

BUSHING, ARMATURE TERMINAL INSULATING
STUD, TERMINAL ARMATURE
CLIP, TERHINAL TO BRUSH
KEY, NO. 5 WOODRUFF ALY-SLT
ARMATURE

HOLDER, BRUSH INSULATED

PINy COMMUTATOR END DOWEL

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA




S ——

E =20~ ) =20~
'ﬂl ELECTRICAL SYSTEM lfi ELECTRICAL SYSTEM

:l;‘ | u;:::“ DESCRIPTION TC-103 :‘:; N::::" DESCRIFTION
" |MOTOR GENERATOR — DELCO-REMY= ~CONTINUED o

~TRACTORS WITH ELECTRIC STARTER-

43| 809 593 PIN, DRIVE END DOWEL

44| 3BS 446 R2 PULLEY, MOTOR-GENERATOR —-NOT INCLUDED
IN MOTOR-GENERATOR ASSY-

lr|5I 907 055 BALL BEARING, COMMUTATDR END
46/ 1 929 959 CLAMP, COMMUTATOR END BEARING

‘uTI 1 955 270 COILy FIELD=RH -SHUNT-

481 948 326 PLUG, COMMUTATOR END BEARING WELL

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMIRICA

'
{
]
|
1

T P ——

& @& ~ & W O, W




=g =2k

)
| Irl ELECTRICAL SYSTEM
l b DESCRIPTION TC-103 :f; N:;:Ll GESCRIFTION TC-103
| |VOLTAGE REGULATOR —DELCO-REMY- VOLTAGE REGULATOR -DELCO-REMY-  —CONTINUED
| ~TRACTORS WITH ELECTRIC STARTER- ~TRACTORS WITH ELECTRIC STARTER-

Y = . T T
SilanRsas R e R NARAR : A-33775
T
1 118 999 REGULATOR ASSY, VOLTAGE !
=376 122 R91- =12 vOLT- |
= iHﬂTTERY HOLDER
L1 927 982 SCREW, COVER ATTACHING -2-
1
21 935 0131 WASHER, INSULATING COVER ATTACHING
SCREW -2~
31 927 980 COVER Y
41 953 902 GASKET, COVER L5 i
— —
5 1 B68 137 CLAMP, TERMINAL —4- N Te— o =
6|1 864 099 SCREW, TERMINAL -4- %\
T|1 878 516 SCREW; REGULATOR CONTACT ATTACHING —-2- A :\.
! .
B/ 1 912 159 SCREW, ADJUSTING RELAY ARMATURE \QE\
911 B78 507 WASHER, INSULATING REGULATOR CONTACT \
ATTACHING SCREW -2- l’/(\\'
10/1 878 505 WASHER, REGULATOR CONTACT ATTACHING ;
SCREW LOCK -2- }z)
111 878 493 CONTACT AND SUPPORT, REGULATOR
12| 1 939 646 ARMATURE, RELAY A-62618 A
13| 1 924 T&4 SCREW W/WASHER RELAY ARMATURE -2-
a~{1 912 176 SPRING, REGULATOR ARMATURE
1 .
15| 1 922 599 INSULATOR, REGULATOR CONTACT ATTACHING 1 376 294 R2 BOLT, BATTERY HOLD DOWN -2-
SCREW ~CUB CADET 70-
-CuB CADET 100- 74437 up-
161 927 975 LEAD ASSY, GROUND 384 670 R1 BOLT, BATTERY HOLD DOWN -2-
-CUB CADET 100-65458 TO 74436 -
i7j1 910_ 174 RESISTER,; —=F- TERMINAL TO GROUND 376 137 R1 NUTy L/4-20 TYPE A WING -2-
1 384 669 R1 CLAMP, BATTERY HOLD DOWN
-CuB CADET 70-
-CUB CADET LO0 - 65458 TO T4436 -
1 376 293 R2 CLAMP, BATTERY HOLD DOWN «
—CUB CADET 100 - 74437 up-

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




i

¥

i ’ o) -22- e
H l‘“ ELECTRICAL SYSTEM ﬂ

Tl

ELECTRICAL SYSTEM
i | T TC=-103 ner, raRt
j ! I :::; | m::::u DESCHMTION . -0 NO. NUMBER DESCRIPTION
[ [IGNITION AND STARTING

flGNIT]UN AND STARTING =CONTINUED

e ——— e

" F'I
terminal

, Rear view of pedestal showing
H s ? ; .

i ignition switch and starting switch
(306w ©

View of voltage regulator Top view of battery for
showing connections = Cub Cadet 70 Tractor -

= Cub Cadet 100 Tractor
Red , Battery 70830UP'

S—
s

-

:l'_a:__ r én.il_ Black

Top view i

tractors with electric starter Top view of battery for
o «Cub Cadet 100 Tractor tod

(N 65458 to 70829

Battery e 37

10}

11

T Left side view 20
E— tractors with retractable starter !
Left side view

13}
tractors with electric starter

B-12883¢ § 4
= 15

PRINTEID IN UNITID STATES OF AMERICA PRINTID IN UNITED STATES OF AMERICA ) ) y J




’ -23=
i i ELECTRICAL SYSTEM Hﬁ' ELECTRICAL SYSTEM
Lie=103 : . T ran = = 2 C~103 ar PART = B
—_— :1 “:‘m_ ] DESCHIFION Te-1 o e DESCRIFTION TC-103
H ’[LNITIUN AND STARTING  -CONTINUED IGNITION AND STARTING  -CONTINUED
1 , SERVICE PARTS FOR TRACTORS WITH
! ELECTRIC STARTER -CONSISTS OF 16/1 118 993 REGULATOR ASSY, VOLTAGE -376 122 R9l
| ALL PARTS MARKED UNIT A- - ~FOR COMPUNENTS SE: LIST OF PARTS
| UNDER DETAILS OF VOLTAGE
! ’ SERVICE PARTS FOR TRACTORS WITH REGULATOR- —UNIT A-
RETRACTABLE STARTER -CONSISTS 120 315 NUT, 1/4-20 CD OR IN-PLTD HEX. -2-
[ OF ALL PARTS MARKED UNIT B- | 180 016 SCREW, 1/4-20 X 1/2 CD OR ZN-PLTD
. [ 120 380 WASHER, 1/4 CU OR IN-PLTO MED LOCK
1| 379 594 R9L SWITCH ASSY, [GNITION -UNIT A- -2-
I| 379 593 R9YL SWITCH ASSY, IGNITION -UNIT B- 17| 384 B85 R1  STRAP, VOLTAGE REGULATOR MOUNTING
365 502 Rl NUT, SWITCH MOUNTING ~UNIT A-
375 431 R1 WASHER, SWITCH MOUNTING | SCREWs 1/4-20 % 1/2 HEX-HD CAP -2-
2l 376 295 R91 SWITCH ASSY, STARTING -UNIT A- 18 CABLE, IGNITION COIL NEGATIVE TERMINAL
=4 120 375 NUTe 1/4-20 CD OR IN-PLTD HEX. -2- | TO BREAKER POINTS
‘ 124 920 NUT, 5/16-24 CD DR ZN-PLTD HEX-JAM , ~FURNISHED WITH ENGINE -UNIT A-
..2_
| 453 049 SCREW, 1/4-20 X 3/4 CD OR IN-PLTD 19| CLIP, CABLE HARNESS -FURNISHED WITH
] SLT-PAN-HD MACH -2- ENGINE- —UNIT A-
—. ~ 120 380 WASHER, 1/4 CD UR ZN-PLTD MED LOCK
] -2- 20/ CLIP, CABLE -FURNISHED WITH ENGINE-
16 559 RL WASHER, L17/64 X 5/8 X .049 CD OR | ~UNIT A-
IN-PLTD -2-
: 120 214 WASHER, 5/16 CD DR IN-PLTD MED LOCK 21 CLIPy CABLE ~FURNISHED WITH ENGINE-
or -2= “UNIT A=
or -
3 376 2B7 R91 CABLE ASSY, BATTERY TO STARTING SWITCH 22 CABLE, IGNITION SWITCH TO MAGNETO
or ! ~UNLT A= ~UNIT B-
16 897 Rl BOLT, 5/16-18 X 3/4 CU DR IN-PLTD
. SHORT-5@-NK CRG — 23] 363 660 Rl CLIP, CABLE -UNIT B-
120 376 NUT, 5/16-18 C-1 HEX. 120 377 NUT, 3/8-16 CD OR ZN-PLTD HEX.
120 214 WASHER, $/16 C-2 MED LOCK 160 120 SCREWs 3/8-1& X 3/4 CD DR ZN-PLTD
HEX-HD CAP
4/ 364 910 Rl  COVER, BATTERY TERMINAL -UNIT A- 120 380 WASHERs 3/B CD OR IN-PLTD MED LUCK
2 | 5 384 925 R9L CABLE W/BOLT AND COVER, BATTERY TG 24 CLIP, CABLE —ON LH LOWER FUEL TANK
STARTING SWITCH -UNIT a- SUPPORT BOLT- -FURNISHED WITH
— 356 062 R91 BOLT ASSY, BATTERY TERMINAL —UNIT A- ENGINE -UNIT B-
‘ 6| 383 618 R1  COVER, BATTERY TERMINAL -UNIT A- |
| 7
| 1l 384 924 Rol CABLE ASSY, BATTERY TO GROUND -UNIT A- |
120 375 NUT, 1/4~20 CD OR ZN-PLTD HEX.
180 020 SCREW, 1/4-20 X 3/4 CD OR IN-PLTO A
HEX=HD CAP :
| 120 380 WASHER, 1/4 CD OR IN-PLTD MED LUCK
| 16 559 R1 WASHER, 17/64 X 5/8 X .049 CD OR .
T | IN-PLTD
i 8/ 384 926 R9l CABLE W/BOLT ASSY, BATTERY TO GROUND
e ~UNIT A-
1356 062 R91 BOLT ASSY, BATTERY TERMINAL
9 376 288 R91 BATTERY, AUTO-LITE LU-7 12-VOLT
~CUB CADET 70~ -UNIT A- |
9] 386 164 R91 BATTERY, AUTO-LITE LU-9 12-VOLT
. -CUB CADET 100- - 70830 UP-
T ~UNIT A- |
EﬁQ 10| 384 927 R91 BATTERY, AUTO-LITE LIMS5-40 12-vOLT
! -CUB CADET 100- -65458 10 70829 -
' - —UNIT A-
11| 363 660 Rl CLIP, CABLE HARNESS -UNIT A-
| 102 635 NUT, 3/8-16 HEX.
22 179 837 SCREW, 3/8-16 X 3/4 HEX-HD CAP
1103 321 WASHER, 3/8 MED LOCK
12| 384 923 R9YL HARNESS ASSY, CABLE -UNIT A-
I .
i 13 362 121 Rl CLIPy CABLE HARNESS —UNIT A- |
3c L4| 370 383 R1  CLIP, CABLE HARNESS ~UNIT A- |
P 15| 370 821 Rl CLIP, CABLE HARNESS —UNIT A-

SRINTID IN UNITED STATES OF AMIRICA PRINTED IN UNITED STATES OF AMERICA



e

I
"'Tagm?ﬂfiﬂgﬁa!

5 ~24- -24-
l*' ELECTRICAL SYSTEM 'ﬁl ELECTRICAL SYSTEM .
. -
:l‘.;l “5::“ DESCRIPTION Tc-1o03 :: ";:::(l BESCRIFTION TC-103 - <
[ELECTRIC LIGHTING ELECTRIC LIGHTING ~CONTINUED
—-'J;_‘
I Clips on tractor
Left side view Top view of tractor showing routing
of head light of head light cable and tail light cable A-77025
385 110 R91 PARTS ACCESSORY, ELECTRIC LIGHIING |
| -FOR TRACTORS WITH ELECTRIC 15| 366 460 Rl  CLIP, TAIL LIGHT CABLE -ON SEAT SPRING
, STARTING- SUPPORT LH REAR MOUNTING BOLT-
. 16/ 371 029 R91 BRACKET, TAIL LIGHT MOUNTING 1
1. 385 111 R11 PANEL ASSY, HEAD LIGHT MOUNTING
110 330 NUT, 10-32 CD OR ZN-PLTD WING -4- L7| 376 850 R91 LIGHT ASSY, TAIL —ONLY SERVICEABLE ITEM
120 217 WASHER, NO. 10 CD OR ZN-PLTD MED. | IS LAMP 142 450- 2
LOCK —4— 120 375 NUT, 1/4-20 CD OR IN-PLTD HEX. —2-
120 391 WASHER, 7/32 X 1/2 X .049 CD OR 120 380 WASHER, 1/4 CD DR IN-PLTD MED
IN-PLTD -B- LOCK -2- 38
|
2| 373 662 R9L UNIT ASSY, HEADLIGHT SEALED BEAM -2— 385 113 R1 BRACKET, VOLTAGE REGULATOR MOUNTING .
3| 377 303 Rl RING, HEAD LIGHT RETAINING —FRONT —2- 2 751 834 RI PRODUCT GRAPHICS, HEAD LIGHT PANEL L1
4| 377 304 RL  RING, HEAD LIGHT RETAINING —-REAR -2 6
5/ 385 112 R1  RING, HEAD LIGHT CLAMPING -4- 1
|
6 3B5 115 R91 CABLE ASSY, HEAD LIGHT TO GROUND
7| 385 116 R91 CABLE ASSY, LIGHTING SWITCH TO RH s
HEAD LIGHT
B/ 385 L17 R91 CABLE ASSY, RH HEAD LIGHT TO LH !
| HEAD LIGHT S
9| 366 460 R1  CLIP, HEAD LIGHT CABLE -ON VOLTAGE
REGULATOR MOUNTING BRACKET LOWER
MOUNTING BOLT- w0
|
10| 385 118 R91 CABLE ASSY, LIGHTING SWITCH TO :
TAIL LIGHT
11
11| 366 460 Rl  CLIP, TAIL LIGHT CABLE -ON PEDESTAL |
LH REAR MOUNTING BOLT- . 12
102 635 NUT, 3/8-16 HEX. _
179 B39 SCREW, 3/B-16 X 1 HEX-HD CAP H 13J
103 321 WASHER, 3/8 MED. LOCK
12 362 B1B R91 SWITCH ASSY, LIGHTING b i
59 109 D SPACER, LIGHTING SWITCH T
13| 385 114 R9L CABLE ASSY, LIGHTING SWITCH TO KEY
SWITCH JUNCTION
14| 117 960 GROMMET, TAIL LIGHT CABLE

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




7 =26~ =26~
'q' REAR FRAME AND DRIVING MECHANISMS ﬁ' REAR FRAME AND DRIVING MECHANISMS
1

RER.
WO,

n:n::::l RESCMFTION TR0 :u: u:a:::n PASCHETON e

| TRANSMISSION CASE, DIFFERENTIAL AND TRANSMISSION CASE, DIFFERENTIAL AND —=CONTINUED
| REDUCTION HOUSING REDUCTION HOUSING

1

EN——"T
> - » -

L8 st
[ 9 s1

i
oy

L 1als

L2

PRINTED IN UNITED STATES OF AMBERICA

PRINTED IN UNITID STATES OF AMERICA




1
i
| -217- -27-
| REAR FRAME AND DRIVING MECHANISMS ." REAR FRAME AND DRIVING MECHANISMS
y * N::LI SUECHrioN Te=tod :; erhl DESCRIFTION - TC-103
3 ; .riRhNSHfSSlUN CASEy DIFFERENTIAL AND -CONTINUED TRANSMISSION CASE, DIFFERENTIAL AND ~CONTINUED
I REDUCTION HOUSING REDUCTION HOUSING
1 B4 932 R1 SHIELD, TRANSMISSION CASE REAR 30 350 791 Rl GEAR, DIFFERENTIAL SIDE -2-
COVER
L79 835 SCREW, 3/8-16 X 5/B HEX-HD CAP -2~ il 350 789 R1 SHAFT, DIFFERENTIAL PINION
2 376 158 R9L CAGE W/CUP ST 9T4, DIFFERENTIAL BRG -2- 32 350 790 R1 PINION, DIFFERENTIAL - 10 T -2-
179 839 SCREWy 3/8-16 X 1 HEX-HD CAP -6&-
| 103 321 WASHER, 3/8 MED LOCK -6&6- i3 350 787 R1 GEAR, DIFFERENTIAL ORIVE - 46 T
3 350 794 R1 SHIM; DIFFERENTIAL BRG RETAINER- .004
-3 OR AS REQUIRED-
4 350 795 R1 SHIM, DIFFERENTIAL BRG RETAINER- .007

-4 OR AS REQUIRED-

5 350 796 R1 SHIM, DIFFERENTIAL BRG RETAINER- .0149 |
-2 OR AS REQUIRED-

& 350 797 R1 SHIMy DIFFERENTIAL BRG RETAINER- .0299%
| -2 OR AS REQUIRED-

T 3684 930 R11 PLATE ASSY, TRANSMISSION CASE REAR

COVER |
444 788 PLUGy L1/2-1l4 AUTOMOTIVE $Q-SOC-HD |
DRAIN |
179 835 SCREW, 3/8-16 X 5/8 HEX-HD CAP -2-
8 ST 974 BEARING, DIFFERENTIAL CUP -2-
9 5T 2 049 BEARING ASSY, DIFFERENTIAL CONE -2-

kLD 350 837 Rl GASKET, TRANSMISSION CASE REAR COVER
PLATE |

Ll 384 699 R9L CASE ASSY, TRANSMISSION
103 868 PLUGy 1/2 SQ-HD PIPE

12 350 799 R1 DOWELs TRANSMISSION CASE TO REDUCTION
HOUSING -2-

13 384 713 R1 SPACERs DRIVEN REDUCTION

14 384 712 R1 GEARy REDUCTION DRIVE - B4 T

15| 43 262 DA RETAINER, DRIVEN REDUCTION GEAR
| 179 857 SCREW, T/16~-14 X T/8 HEX-HD CAP
103 322 WASHER, T7/16 MED LOCK |

16 376 216 R1 GASKET, REDUCTION DRIVE HOUSING

17 364 706 R1 HOUSINGy REDUCTION DRIVE

179 889 SCREW, 1/2-13 X 2 HEX-HD CAP -2~
179 893 SCREW, 1/2-13 X 3 HEX-HD CAP -2-
103 323 WASHER, L/2 MED LOCK -2-
387 321 R1 WASHER, REDUCTION HOUSING -2-
IU!ST 262 BEARING ASSY, REDUCTION DRIVE SHAFT
FRONT BALL

19, 384 TO09 R1 RING, REDUCTION DRIVE SHAFT BRG EXT |
SNAP |

20| 385 076 R91 SEAL, REDUCTION DRIVE SHAFT OIL

21| wjﬂ% T1l R1 COUPLINGy CLUTCH SHAFT
19 791 R1 PINs 1/4 X 1-1/8 HV COILED SPRING

-
22 384 725 R1 GASKET, REDUCTION HOUSING COVER PLATE

23 384 Tl4 R11 PLATE ASSY, REDUCTION HOUSING COVER
| 179 833 SCREWy 3/8-16 X 1/2 HEX-HD CAP -2-
179 837 SCREWs 3/8-16 X 3/4 HEX-HD CAP -6-—

44| 384 710 R1 SHAFT, REDUCTION DRIVE |

2% 384 707 R9L BEARING ASSY, REDUCTION DRIVE SHAFT
REAR

ie 172 530 PLUGy 11716 EXPANSION

[f 41 350 786 R1 CASE, DIFFERENTIAL
F" | 104 100 RIVET, 5/16 X 1-1/8 RD-HD -8-

P Jli 350 788 R1 PIN, DIFFERENTIAL PINION SHAFT LOCK

) J?i 350 785 R91 CASE W/DRIVE GEARy DIFFERENTIAL |
Y . FRNTID IN UNITED STATES OF AMERICA ¢ PRINTED IN UNITED STATES OF AMERICA

s




-2f-

REAR FRAME AND DRIVING MECHANISMS

4

-28- %

REAR FRAME AND DRIVING MECHANISMS

L1 L PANT

HO. | HUMIER

DESCRIPTION TC-103

i .IEF.
no.

FART

HUMBER

DESCHPTION

JTR&NSHISSIDN

A-770208

TRANSMISSION

~CONTINUED

350 471 R1 BUSHING, REVERSE IDLER GEAR 21 350 B41 R1 SHIM, CDUNTERSHAFT BRG RETAINER- .004
=2 OR AS REQUIRED-
350 B70 R11 GEAR ASSY, REVERSE IDLER
22 350 B42 R1 SHIM, COUNTERSHAFT BRG RETAINER- .007
350 869 R1 SHAFT, REVERSE IDLER =2 OR AS REQUIRED-
SCREWy 1/4-20 X 7/8B HEX-HD CAP
23 350 843 R1 SHIMy COUNTERSHAFT BRG RETAINER- -0149
357 931 RIL BEARING ASSY, TRANSMISSION MAIN SHAFT
REAR NEEDLE 24 350 844 R1 SHIM, COUNTERSHAFT BRG RETAINER- .0299
—AS REQUIRED-
350 B&T RL GEAR, FIRST AND REVERSE SPEED SLIDING
13 71 25 219 753 NUT, COUNTERSHAFT FRONT BRG LOCK
364 520 R1 GEAR, SECOND AND THIRD SPEED SLIDING - 26 385 688 R1 RETAINER, COUNTERSHAFT BRG - ALSO ORDER
16 T AND 26 T 65458 TO SPACER, 385 689 R1-
388 597 R1 GEAR, SECOND AND THIRD SPEED SLIDING 27| 5T 668 BEARING ASSY, COUNTERSHAFT FRONT BALL
19 T AND 26 T up
28 376 211 R1 RETAINER, COUNTERSHAFT BRG
384 703 R1 SHAFT, TRANSMISSION MAIN 179 815 SCREW; 5/16-18 X 11/16 HEX-HD CAP
=l
225 B BEARING ASSY, TRANSMISSION MAIN SHAFT
FRONT BALL 29 350 B46 R1 GASKET, COUNTERSHAFT BRG RETAINER
384 704 R1 RETAINER, TRANSMISSION MAIN SHAFT FRONT 30 384 705 R1 CAGE, TRANSMISSION MAIN SHAFT FRONT BRE
BRG
179 820 SCREW; 5/16-18 X 1-1/4 HEX-HD CAP 31 350 859 Rl BUSHING, PTO SHAFT PILOT
-3~
32 387 298 R11 SHAFT ASSY, TRANSMISSION INPUT
384 101 R1 COUNTERSHAFT AND BEVEL PINION - 13 T —TRACTORS WITH PTO-
350 B57 R91 BEARING ASSY, COUNTERSHAFT REAR ROLLER
351 532 R1 SPACER, REVERSE SPEED GEAR AND ' -
COUNTERSHAFT BRG
350 B48 R1 GEAR, REVERSE SPEED — 35 T
351 532 R1 SPACER, FIRST AND REVERSE SPEED GEAR
350 850 R1 GEAR, FIRST SPEED
351 533 Rl SPACER, FIRST AND SECOND SPEED GEAR
364 519 R1 GEAR, SECOND SPEED - 36 T
65458 TO
288 596 R1 GEAR, SECOND SPEED - 33 T
up
350 853 R1 SPACER, SECOND AND THIRD SPEED GEAR
350 854 R1 GEARy THIRD SPEED.- 26 T
385 689 R2 SPACER, THIRD SPEED GEAR AND
COUNTERSHAFT BRG
STATES OF AMI PRINTED IN UNITED STATES OF AMERICA




§ -29- -29-

i ) REAR FRAME AND DRIVING MECHANISMS H REAR FRAME AND DRIVING MECHANISMS
B | " ki -
i§T103 { :;\ N:I::I‘El DEsCunON st :I;D' | N::::u DESCRIFTION VE=103

i GEAR SHIFT MECHANISM - ~CONTINUED

- « 004

- «007

- «0149

- «0299

K

50 ORDER

I BALL

D CAP

RONT BRG

A-77007 B

—

53 717 DA BALL, GEAR SHIFT LEVER

2 382 646 R1

‘GE#R SHIFT MECHANISM
i
| PINy GEAR SHIFT SWIVEL SPRING RETAINER

3| 376 214 R1Z2 LEVER ASSY, GEAR SHIFT

4 350 884 R1 RETAINER, GEAR SHIFT SWIVEL SPRING -2-

5| 350 883 R1 SPRINGs GEAR SHIFT LEVER

bi 370 920 R1 O-RING, 1/2 X 5/8 X 1/16

7 350 882 R1 SHIELD, GEAR SHIFT LEVER

8| 364 065 RL1
| 179 812

HOUSING ASSYy GEAR SHIFT LEVER
SCREWy 5/16-18 X 1/2 HEX-HD CAP -8-

9 364 066 R1 PINs GEAR SHIFT LEVER SWIVEL STOP

Lo 351 547 R1 GUIDEy GEAR SHIFT LEVER

Ll 351 546 Rl GASKETy GEAR SHIFT LEVER HOUSING

12] 351 543 Rl  SCREW, SHIFTER FORK -2-
WASHER, 5/16 MED LOCK -2-
13| 352 774 R3

ROD, SECOND AND THIRD GEAR SHIFTER

L4 355 601 R91 PACKAGE, SECOND AND THIRD SHIFTER FORK
SERVICE

BALL, 3/8 CR-STL GRADE 3 -2-

—-GEAR SHIFTER POPPET-

16 350 876 R1 SPRINGy GEAR SHIFTER POPPET -2-

L7 352 770 R3 RODy FIRST AND REVERSE GEAR SHIFTER

18 355 600 R91 PACKAGE, FIRST AND REVERSE SHIFTER FORK

SERVICE

19| 370 920 Rl O-RING, 1/2 X 5/8 X 1/16
[ ~GEAR SHIFT LEVER-

#MTID IN UNITED STATES OF AMERICA

PRINTID IN UNITED STATES OF AMIRICA




H

=30~

REAR FRAME AND DRIVING MECHANISMS

REAR FRAME

-30-

AND DRIVING MECHANISMS

PART
NUMBER

DESCHPTION

TC-103

PART
MUMEER

DESCHIPTION

o, |

CREEPER DRIVE

23

385
103
179

355

61
185
385

385
617

385
324

385
617

385
385
385
385
462
273
385
3ol

385

385

71

10

026
865
B38

96T

991
027
043

029
937

031
050

032
937

033
034
035
036
B48
026

037

913

038

040

602

RL1

R1

R91

R1

R11

R11
R1

R1
R1

R1
R1

R1
R11
a1
Rl
R91
R1
Rl

Rl

R91

R1

2]
20

6

9

ATTACHMENT,

CREEPER DRIVE

-385 025 R91-

HOUSING ASSY,
PLUG, 1/8
SCREW,

O-RING,
-CREEPER

BREATHER ,

CREEPER DRIVE
SQ-HD PIPE -2-

3/8 X 1/2 X 1/16

SHIFT HANDLE-

CREEPER DRIVE HOUSING

GASKET, CREEPER DRIVE HOUSING

LEVER ASSY,

COUPLING ASSY, DRIVEN
PINy, L/4 X 7/8 HV COILED SPRING

SHAFT, CREEPE

RING, CREEPER

COUPLING, DIR

PIN,
COLLAR, SHIFT
CARRIER ASSY,
GEAR,
WASHER, PLANE
BEARING, CREE
RING,
CAGE,s INPUT §

O-RING, 2-7/1
=INPUT 5

SEAL,

RING,
SNAP

KNOB, CREEPER

R DRIVE INPUT
DRIVE

ECT DRIVE

ER

PLANET

PLANET -3~

T GEAR THRUST

PER

INPUT SHAFT BRG SNAP

HAFT BRG 7

6 X 2-5/8 X 3/32
HAFT BRG CAGE-

INPUT SHAFT BRG CAGE OIL

SHIFT LEVER

3/B-16 X 7/B HEX-HD CAP =-4-

CREEPER SHIFT POPPET

INPUT SHAFT SNAP

1/4 X 7/8 HV COILED SPRING

INPUT SHAFT BALL

INPUT SHAFT BRG CAGE RETAINER

CREEPER DRIVE

3as
364

19
107
103

352

041
436
928
762
341

219

042

R1
R1
R1

R1

R1

R1

~CONTINUED

A-77104 A

LEVER, CREEPER SHIFT
PINy 3/16 X 1 COILED SPRING
PINy 3/16 X 3/4 COILED SPRING —2-
PINy, 3/32 X 5/8 COT.
WASHER, 13/32 X 13/16 X .065

O-RING, 1/4 X 3/8 X 1/16
~CREEPER SHIFT LEVER-
YOKE, CREEPER SHIFT

SPACER, POPPET LEVER

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITID STATES OF AMERICA

R

10
1
1257
L3

14




il

=3~ -31-
.l REAR FRAME AND DRIVING MECHANISMS l“ HEAKR FRAME AND DRIVING MECHANISMS
: ] =
;'_103 : _:;:;“ - DESCRIFTION Te-103 I:g ,,L:::“ DESCHIPTION TC-103
riﬂﬁNsHISS]UN ORIVEN POWER TAKE-OFF TRANSMISSI0UN DRIVEN POWER TAKE-OFF =CUNT INUED
! |
1.
|
i
{
12,13 14 15 16 1
A-79611
A
387 307 K91 PARTS ACCESSORY, POWER TAKE-OFF -FOR l6 351 286 R2 CLUTCH, PTO SHIFTER
B TRACTORS W/0 THREE PUOINT HITCH- 223 0le SCREW, 1/4-20 X 1/4 HEX-S0C-HD
| HALF-DOG-PT SET
1| 54 100 DX GUARD ASSY, PTO SHAFT
! 7 387 303 H9L LEVER ASSY, PTO SHIFTER
-2- 2 351 257 Rl COVER, TRANSMISSION CASE REAR COVER

| OPENING -FOR USE WHEN PTO IS L 351 970 K31 ROD ASSY, PTD SHIFTER
REMOVED- 137 130 PIN, L/16 X T/16 CUT.
179 837 SCREW, 3/B-16 X 3/4% HEA-HD CAP -5-
103 321 WASHER, 3/8 MED LOCK -5- 19 3BT 306 RI GUIDE, PTO SHIFTER ROOD

3| 351 271 R91 SEAL, PTO SHAFT OIL

o 387 302 R1

5 355 426 R1  PIN, COVER LOWER DONEL
6 273 359

7/ 351 2%8 Rl
7| 351 258 R1
RETAINER

8 357 215 R1L  PIN, COVER URPER DOMEL

9‘ 387 301 RI11

| 179 837 SCREW, 3/8-16 X 3/4 HEX-HD CAP -3-
103 3zl WASHER, 3/8 MED LOCK -3-
IGi 350 837 R1 GASKET, REAR COVER
Ll 351 269 R4 SHAFT, PTO
IZ%T 225 B BEARING, PTOD SHAFT BALL

13 122 791 Rl
14 351 272 R2

15 69 696 D

| RINGy PTD SHAFT BEARING SNAP

'S
i
i
{

RETAINER, PTO SHAFT OIL SEAL & BRG 21 351 968 R1
SCREW, 3/8-16 X 1 HEX-HD CAP -T7-

FITTEINGy 3/16 X &5 DEG DRIVE TYPE Lub

GASKETy REAR COVER OPENING -FDR USE
WHEN PTO 15 REMOVED-

PLATE ASS5Y, TRANSMISSION REAR COVER

RING, PTO SHAFT BEARING SNAP

SHIELDy, PTO SHAFT BEARING GREASE

20 351 291 Rl SEALy PTO SHIFTER SHAFT

COLLARs PTO SHIFTER LEVER
22 351 969 K1 SPRINGs PTOD SHIFTER ROD
23 387 305 R1 SPACER, PTO SHIFTER LEVER

3867 298 RLL SHAFT W/BUSHING, TRANSMISSION INPUT

~ILLUSTRATED WITH TRANSMISSION-

GASKET, PTO SHAFT OIL SEAL & BRG |

STI0 (N UNITID STATES OF AMIRICA

PRINTID IN UNITED STATES OF AMERICA




-32- -32-
ED' STEERING MECHANISM 'ul STEERING MECHANISM
:‘;_' [ "5:::“ DESCAIFTION TC-103 :f; "::::" DESCRIFTION
|S‘EERING GEAR AND CONNECTIONS iSTEERING GEAR AND CDNNECTIONS ~CONTINUED
'

A-77I02 B
3
&
j 384 800 R9IL  GEAR ASSY, STEERING ~COMPOSED OF PARTS i
v IN THIS UNIT EXCEPT AS NOTED- 15/ 376 384 Rl JOINT, TIE RDD END -NOTE A -2-
| 179 a3s SCREW, 3/8-16 X 7/8 HEX-HD CAP -2 451 010 NUT, 3/8-24 HEX. LOCK -2-
| 103 321 WASHER, 3/8 MED LOCK -2-
16| 384 BOL R1  LINK,; STEERING GEAR DRAG —-NOTE A-
1/ 376 176 R1  WHEEL, STEERING -NOTE A - 114 494 NUT, 3/B-24 HEX. JAM —2-
| -CUB CADET To-
| 131 506 NUT, 5/B~18 CD OR ZN-PLTD LOW L7| 385 735 Rl CAP, STEERING WHEEL -NOTE A-
CROWN -CUB CADET 100-
z‘ 376 481 R1  SEAL, FELT -2— 18| 385 736 R1  RETAINER, STEERING WHEEL CAP -NOTE A~

| -CUB CADET 100-

3 B&6 105 R1 BEARING, COLUMN UPPER ]
‘ 19 385 734 R1 WHEELy STEERING -NOTE A-

4| 376 480 R1 RETAINER, BEARING -CUB CADET L00-

124 944 NUT, 5/8-18 CD OR IN-PLTD HEX. JAM

5/ 385 522 Rl LEVER & BOLT ASSY

114 498 NUT, 5/8-18 HEX. JAM -2- 20 IET¥H3 RIL _TUBE

ASSY, HDH?!NG E JACKET
3 ﬁ (v} 3
[ 379 992 R1 5TUD, CAM FOLLOWER 21 385 984 R91 CAM TUBE ASSY

T 192 510 R1 NUT, CAM FOLLOWER STUD

22 389 082 R1 RETAINER, BALL -2-
8 376 478 R91 PACKAGE, SEAL & SEAL RETAINER
NDTE A - THESE PARTS ARE NOT
9 273 360 FITTING, 1/4 65 DEG ANGLE DRIVE- INCLUDED IN THE STEERING GEAR
TYPE LuB ASSY
10 385 523 Rl WASHER, FLAT - BRONZE

11 169 962 R1 SNAP RING, BALL RETAINER -2-
12 379 405 R1 RETAINER, BEARING BALL -2-
13 389 081 R91 RETAINER AND BALL ASSY =F=

14 379 046 R1 PLUG, ADJUSTING

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMIRICA




-33-

0 =33~
FRONT AXLE ﬂ FRONT AXLE
TC-103 s TaiE TC-103 m,’ PART TC-103
:‘ NUMBER . DESCHPTION i.(ﬂ. HUMBER DESCRIFTION
y i ‘FRONT AXLE AND CONNECTIONS |FRUNT AXLE AND CONNECTIONS -CONTINUED
r
i
|
[
]
|
]
1
1
| A-77015
I
| I 384 626 Rl PIN, FRONT AXLE PIvVOT
i 591 184 R1 PINy 3/16 X 1-1/4 HV COILED SPRING
2| 384 625 R2  AXLE, FRONT
i 3, 443 566 FITTING, 3/16 DRIVE TYPE SIR LuB -2-
2- ! 4| 376 384 R1  JOINY, TIE ROD -2-
: 451 010 NUT, 3/8-24 HEX. LOCK -2-
T A~ 5| 384 632 Rl ROD, TIE
1 : | L1& 494 NUT, 3/8-24 HEX. -2-
i | 6| 384 627 RLL KNUCKLE ASSY, STEERING LH
179 837 SCREW, 3/8-16 X 3/4 HEX-HD CAP
Q@ 3 830 WASHERs 13/32 X 1~1/2 X 11 GA
TS 4= T| 384 628 R11 KNUCKLE ASSY, STEERING RH
! 179 837 SCREWs 3/B=16 X 344 HEX-HD CAP -2-
| Q 3 830 WASHER, 13/32 X W¥-1/2 X 11 GA -2-
i
HEX. JAM 8| 384 630 RLL ARM ASSY, DRAG LINK
; 617 941 R1 PINy 5/16 X 2fHV COILED SPRING
e
<9 <
: - &
e NOT
> GEAR
i

. b

#UNTID IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA




-34- -34-

ﬁ REAR AXLE qu REAR AXLE

:: u;:::u DESCHIFTION TC-103 :fg.l "::::" 7 5 TC=103

REAR AXLE REAR AXLE =CONTINUED

A-y7018 &1
1
L] 3 '\
L
48
Y
| 1
1| 384 666 R11 AXLE ASSY, REAR -2-
2| 381 721 R91 SEAL, REAR AXLE OIL -2-
E] 384 664 R1 BUSHING, REAR AXLE CARRIER -2-
4| 3864 662 R11 CARRIER ASSY, REAR AXLE LH
179 839 SCREW, 3/8-16 X 1 HEX-HD CAP —4-
5| 384 665 Rl GASKET, REAR AXLE CARRIER -2-
6/ 378 066 R1  RING, REAR AXLE RETAINING'SNAP -2-
T/ 384 663 R11 CARRIER ASSY, REAR AXLE RH
179 848 SCREWs 3/8-16 X 2-1/4 HEX-HD CAP —-4-
PRINTID IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

i i e, et




-35~ =35

WHEELS i WHEELS
! s

PaRT REF, PART
DESCRIPTION NG, NUAiSE DESCRIFTION

03 L]

]Fuunr WHEELS REAR WHEELS

0
/ @ A.62382A
| A-T7017
7018 1 ‘ SERVICE PARTS FOR TRACTORS WITH SINGLE
E 1| 384 881 R91 BEARING ASSY, FRONT WHEEL BALL —-4- REAR WHEELS -CONSISTS OF ALL PARTS
i | | MARKED UNIT A-
| 2: ~F64-880_-891 WHEEL ASSYs FRONT - W/3.75 X 8 RIM FOR |
1 g 4.80/4.00 X B TIRES —-2- | 381 186 R91 PARTS ACCESSORY, DUAL REAR WHEELS
| ! 38 ek Rg\ ¥ -CONSESTS OF ALL PARTS MARKED UNIT
| 2|  3B7 B39 R9L WHEEL ASSY, FRONT -W/5.38 X 8 RIM FOR B- -NOTE A-
: | 16X6.50-8 TIRES -2- %
| 387841 R9L VALVEs TR-413 TUBELESS TYPE -2- 1 381 187 R1l1 SPACER, DUAL REAR WHEELS - UNIT B -2-
2 381 190 R1 STuD, DUAL REAR WHEEL SPACER =-UNIT 8-
a REAR WHEEL WEIGHTS -10~-
; | 271 506 NUTy 7/16-20 CD-PLTD HEX. -10-
120 383 WASHER, T/16 CO-PLTD MED LOCK -10-

3 376 189 R9IL WHEEL ASSY, REAR -W/55A RIM FOR 6-12
TIRES ~UNIT A -2-

3 376 189 R91 WHEEL ASSY, REAR -W/55A RIM FOR 6-12
TIRES =UNIT B —4-

3| 387 B840 R91 WHEEL ASSY, REAR ~W/TJA-12 RIM FOR
23X8.50-12 TIRES- -2-

4 351 B46 R1 BOLTy REAR WHEEL -UNITS A & B -10-
387 897 R91 VALVE, TR-415 TUBELESS TYPE -2-

NOTE A -ALSO INCLUDES TWD 6-12
TIRES AND TUBES

1 351 371 R1 WEIGHT, REAR WHEEL -APPROX 26 LBS-
-2 FOR FIRST POSITIDN-

| 15 174 R1 BOLTs 1/2-13 X 3-172 CRG -4-
102. 637 NUT, 1/2-13 HEX. —4-
103 323 WASHER, 1/2 MED LOCK -4-

I 351 371 R1 WEIGHT, REAR WHEEL -APPROX 26 LBS-
-2 FOR SECOND POSITION-

15 286 Rl BOLT, 1/2-13 X 5-1/4 CRG —4-
102 637 NUT, 1/2-13 HEX. —4- -
103 323 WASHER, 1/2 MED LOCK —4- .

| PEINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




-36- = -36-

i BRAKES i BRAKES
B _ (] |

A rant i 5 W, PART
O, HUMIER DESCHIFTION TC103 O, NUMBER DESCRIFTION

| BRAKES AND CDNNECTIONS

1| 384 719 R1 DISC, BRAKE LINING -2-

Z‘ 384 T17 RLL DISC ASSY, BRAKE

3 384 720 R1 RETAINER, BRAKE LINING

ﬁ‘ 306 351 R1 O-RINGy 1-3/16 X 1-3/8 X 3/32
5| 16 018 R1 BALL, 9/16 CR-STL GRADE 2

b| 384 721 R1 ROD, BRAKE PUSH

T 3g4 722 R1 PIN, BRAKE LEVER PIVOT

s‘ 384 723 R1  LEVER, BRAKE

102 &35 NUT, 3/B-16 HEX.
102 459 SCREW, 3/8-16 X 1-3/4 SQ-HD ov-PT
SET
9| 384 724 R1  ROD, BRAKE
| 103 373 PINy 3/32 X 3/4 COT. -2-
10| 384 659 R91 PEDAL ASSY, CLUTCH AND BRAKE
| 103 083 RIVET, 1/4 X 3/4 SMALL RD-HD S50uID
| 378 341 R1 WASHER, SPRING
1L| 384 661 R1 ARM, CLUTCH AND BRAKE PEDAL
’ 19 746 R1 PINy, 1/4 X 1-1/4 HV COILED SPRING
-Z_

12 370 278 R1 SPRINGs CLUTCH PEDAL RETURN

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




fC-103

: -37- _
l’i HYDRAULIC SYSTEM “ HYDRAULIC SYSTEM
- A [ =
:lc" n:r:::n DESCHIFTION 1103 :::‘ W::\:“ DESCHIPTION TC-103

HYDRAULIC UNIT AND RELATED PARTS

A-790688
386

1 386
120

180

120

120

4 386
3 386
“ iBe

135

136
3T
075
214
394
137
138

139

R91

R91

Rl

R91

R91

PARTS ACCESSORY, HYDRAULIC UNIT
—ALSD ORDER PACKAGE, 3B6 155 R9l-

PUMP ASSY, HYD
NUT, 3/8-16 CD DR IN-PLTD HEX.
SCREW, 5/16-18 X 5/8 CD OR IN-PLTD
HEX-HD CAP -2-
WASHER, 5/16 CD OR IN-PLTD MED LOCK
-2-
WASHER, 13/32 X 13/16 X .065 GA C-Z

FITTING, HYD PUMP 90 DEG UNION -2-
HOSE ASSY, HYD - 9 IN.

HOSE ASS5Y, HYD- 14 IN.

5 EXT
19

120
120

120
& 3de
19
120

187
L20

HYDRAULIC UNIT AND RELATED PARTS —CONTINUED

140 R11

%27 R1

317
382

394

L43 R11

427 R1

377
968
382

BRACKET ASSY, HYD PUMP MOUNTING

BOLTy, 3/8-16 X T7/8 CD OR IN-PLTD
SHORT-5Q-NK CRG —2-

NUT, 3/8-16 CD OR IN-PLTD HEX. -2-

WASHER, 3/8 CD OR ZN-PLTD MED LOCK
-2=

WASHER, 13/32 X 13/16 x .065 GA C-1
_2_.

BRACKET ASSY, HYD CYL SUPPORT

BOLT, 3/8-16 X T/8 CD OR IN-PLTD
SHORT-5Q-NK CRG -2~

NUT, 3/8-16 CD DR IN-PLTD HEX. -2-

PINy, 3/16 X 1-1/4 CD OR IN-PLTD COT.

WASHER, 3/8 CD OR IN-PLTD MED LOCK
=2

PRSMTED IN UNITED STATES OF AMERICA

PRINTED IN UMITID STATES OF AMIRICA




-38- -38-
|f“ HYDRAULIC SYSTEM I{h HYDRAULIC SYSTEM
::l;: ";:::“ DESCUIPTION TC-103 ::: ":,:::“ DESCRIPTION TC-103
HYDRAULIC UNIT AND RELATED PARTS  -CONTINUED HYDRAULIC UNIT AND RELATED PARTS  -CONTINUED
7| 386 144 Rl BRACKET, FRAME MOUNTING 39| 252 482 Rl O-RING, 1-1/4 X 1-1/2 X 1/8
120 377 NUTy 3/B8-16 CD DR IN-PLTD HEX. =-3- —HYDRAULIC PUMP SPOOL VALVE-
180 124 SCREW, 3/8-16 X 1-1/4 CD DR ZN-PLTD
HEX=HD CAP -3- 40( 386 370 Rl RING, HYD PUMP SPOOL VALVE SNAP
120 382 WASHER, 3/8 CD OR IN-PLTD MED LOCK
-3- 41| 386 371 Rl SPRING, HYD PUMP SPOOL VALVE
8| 386 145 R91 CYLINDER ASS5Y, HYD 42| 386 372 R91 SHAFT ASSY, HYD PUMP DRIVE
9 386 146 R11 CLEVIS ASSY, HYD CYL END 43 386 373 R1 SHAFT,; HYD PUMP IDLER
10 386 14T R1L  CLIP, CYL END CLEVIS RIVET LOCKING 44| 386 374 Rl GEAR, HYD PUMP IDLER SHAFT
1
11 386 148 R1 NUTy LOCKING CLIP PUSH-ON TYPE 45 386 375 R1 COVER,y HYD PUMP SHAFT
12| 386 149 Rl ROD, HYD PUMP ACTUATOR CONTROL 46| 189 384 SCREW W/SPRING LOCKWASHER, 10-32 X T7/16
SLT-FIL-HD-MACH —6-
13| 386 150 Rl  NUT, ACTUATDR CONTROL ROD PUSH-ON TYPE
=g &7 34T 478 R91 SEAL, HYD PUMP DRIVE SHAFT
lé. 386 151 R1 EXTENSION, PUMP SPOOL 48 386 376 R1 RESERVOIR, HYD PUMP
15 386 152 R1  ROD, CONTROL LEVER 49/ 179 875 SCREW, 1/2-20 X 1/2 HEX-HD CAP
138 083 PIN, 1/2 X 51/64 CD OR IN-PLTD ROD
| END 50/ 386 377 Rl WASHER, HYD PUMP RESERVOIR FIBER
112 726 PIN, 1/16 X 1/2 CD OR ZN-PLTD COT.
G446 179 WASHER, 1/4 X 1/2 X .049 GA 51 386 378 R1 S5TUD, HYD PUMP RESERVOIR
CD OR ZIN-PLTD
| 52 114 503 NUT, 3/8-16 HEX. JAM
16/ 386 153 R1  KNOB, CONTROL LEVER ROD
| 53 386 379 R1 WASHER, HYD PUMP RESERVOIR STUD
17 386 157 Rl PULLEY, DRIVEN
102 581 SCREW, 5/16-18 X 3/8 HEX-S0C-HD 54| 553 686 Rl PIN, 3/16 X 1-1/2 SLT SPRING -2—
CUuP-PT SET
55| 103 340 WASHER, 11/32 X 11/16 X .065 —2-
18| 386 160 R1  BELT, DRIVE PULLEY
| 56 20 468 R1  SCREW W/NYLON PELLET, 5/16-18 X 1-1/8
19, 386 162 R21 ARM ASSY, LIFT HEX~HD CAP
20 240 R1 SCREW, 5/16-18 X 7/8 CD OR IN-PLTD
HEX-HD CAP TYPE 4 -2- 362 121 Rl CLIP, CABLE HARNESS -FOR SECURING CABLE
138 538 WASHER, 5/16 CD OR ZN-PLTD INT-TOOTH HARNESS-
LOCK -2-
' 386 155 R91 PACKAGE, FIELD ADAPTER -CONSIST OF
20 19 879 Rl PIN, 5/16 X 3/4 DOWEL REF. NOS. 17 THRU 21 AND ATTACHING
HARDWARE- —-NOTE A-
21 3s6 163 R1 SPACERy FRAME MOUNTING BRACKET -3-
| 120 375 NUT, 1/4-20 C-I HEX. -2- -NOTE B- NOTE A= WHEN USED IN CONJUNCTION
{ 180 016 SCREW, 1/4-20 X 1/2 HEX-HD CAP C-7 WITH 42 INCH BLADE ALSO ORDER
-NOTE B- -2- 1 SCREW 179 890
120 380 WASHER, 1/4 C-7 MED LOCK -2- 1 SPACER 364 410 R1-
=NOTE B-
NOTE B -FOR MOUNTING CLUTCH SHIELD
22 14 709 R1 RIVET, 1/2 X 1-1/4 F-HD sOLID
23 386 380 Rl TUBEs HYD CYL
24| 386 381 Rl GUIDE, HYD CYL
25 324 164 R1 O-RING, 1/2 X 11716 X 3732
=HYDRAULIC CYLINDER GUIDE-
26 386 382 R91 PISTON AND ROD ASSY. HYD CYL
27 386 384 R1 WASHER, PISTON AND ROD BACKUP -2-
28| 386 383 R1  HEAD, HYD CYL
29| 310 928 Rl O-RING, 1-1/4 X 1-1/2 X 1/8 -3-
=HYDRAULIC CYLINDER HEAD-
30| 388 981 R91 BODY AND VALVE, HYD PUMP
3l 444 BS54 PLUGy 1/B=-27 AUTOMOTIVE HEX-50C-HD PIPE
32 17 010 R1 BALLy 5/16 CR-STL
33| 386 367 Rl SPRING, HYD PUMP BODY
34 584 773 RI1 PLUG, PUMP BDDY SPRING RETAINING
35| 386 368 Rl GASKET, HYD PUMP BODY
36| 387 440 R1 SPACER, SPRING SLEEVE
ar 17 04T RI  PIN, 5/32 X 7/8 SLT SPRING
38 17T 084 R1 PINys 1/8 X 1-1/4 SLT SPRING -2-

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITID STATES OF AMERICA

i,

s

%

§
i
§
1




-39- -39
DRAWBARS AND HITCHES Ej! DRAWBARS AND HITCHES
103 .“::::“ DESCRPTION TC-103 :g N'u:::" DESCRIFTION TL-103
IMPLEMENT HANDLE AND CONNECTIONS IMPLEMENT HANDLE AND CONNECTIONS  ~CONTINUED
9 377 167 R1l SPACER ASSY, LIFT RATCHET
15 089 R1 BOLT, 3/8-16 X 2-1/4 SQ-NK CRG -2=
102 635 NUT, 3/8-16 HEX. -2-
114 606 WASHER, 3/8 EXT-TOOTH LOCK -2-
I 10| 384 739 Rl  BRACKET, LIFT HANDLE SHAFT —-2-
| 179 837 SCREW, 3/8-16 X 3/4 HEX-HD CAP —-4-
Ll| 384 636 Rl  GRIP, LIFT HANDLE
|
‘116
/s
CABLE
. .
CHING
10N .
| 2579 C
RIELD | At
|
1| 376 307 R2 END, HANDLE RELEASE ROD Y
2| 359 109 RZ  SPRING, RELEASE ROD RETURN
EY 376 308 R1 RETAINER, RELEASE RODD RETURN SPRING
4| 376 314 Rl LOCK. RELEASE ROD
5| 384 737 R91 HANDLE ASSY, LIFT
s ROD, HANDLE RELEASE —-NOT SERVICED
! SEPARATELY ORDER LIFT HANDLE-
l: 384 T40 R1 STOP, LIFT ARM
19 285 R1 BOLT, 1/2-13 X 1-1/4 CD-PLTD SHORT-
| SQ-NK CRG
- 120 378 NUT, 1/2-13 CD-PLTD HEX.
, 120 384 WASHER, 1/2 CD OB IN-PLTD MED LOCK
, 120 396 WASHER, 17/32 X 1-1/16 X .095
| CO-PLTD
& 376 310 Rl RATCHET, LIFT

PO0mIEs 4 UNITID STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

e —




-40- -40-
”' DRAWBARS AND HITCHES IP“ DRAWBARS AND HITCHES
:: | m:::.'“ DESCHPTION TC-103 :,g ,.:;:;“ DESCRIFTION TC-103
= ‘THREE POINT HITCH AND DRAWBAR |THREE POINT HITCH AND DRAWBAR -CONTINUED
I
A-FTOO0B A

1 3as
108

2 384
180

120
120

L 384
103
20
120

120

& 384
5 3B4
& 376
180

T ite
179

o057
629

655
176

384
396

679
374
240
214

393

67T
678
334
124

157
839

Rl

R1

R11

R1

R1
R1

R1

R2

ATTACHMENT, THREE
=384 674 R91-

POINT HITCH

SHAFT, LIFT LEVER
PIN, 3/32 X 7/8 COT. -2-
LEVER, LIFT
SCREW, 1/2-13 %X 1-3/8 CD OR ZN-PLTD
HEX-HD CAP
WASHER, 1/2 CD UR IN-PLTD MED. LOCK
WASHER, 17/32 X 1-1/16 X .095
CD OR ZN-PLTD

PLATE ASSY, LIFT BAR ATTACHING

PINy 3/32 X 1 coT.

SCREW, 5/16-18 X 7/8 CD OR IN-PLTD
HEX~-HD CAP -2-

WASHERy 5/16 CD DR ZIN-PLTD MED. LOCK
2=

WASHER, 11/32 X 11/16 X .065
CD OR IN-PLTD -2-

BAR, LIFT
SPACER, LIFT BAR
LINKy LOWER HITCH

SCREW, 3/8-16 X 1-1/4 CD OR IN-PLTD
HEX-HOD CAP -3-

DRAWBAR, FIXED -NOTE A-
SCREW, 3/8-16 X 1| HEX-HD CAP -3-

NOTE A -NOT INCLUDED IN THE THREE
POINT HITCH ATTACHMENT

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA




-41- -41-
H“ SEAT AND SUPPORT f' SEAT AND SUPPORT
£-103 wr. | PART 1C-103 wF PART TC-103
NO. | nuMBER DESCHIPTION wocl itidasen DESCHIPTION C-10
[szar
A /
s g J 2 g/ S /98
v floe A F
if ¢! s _erde T L/'L‘ v
| /}{/E; e i e =
| / y [
-~ _('.
/li -
E T
; .
|
|
i
1| 376 170 R91 SEAT ASSY
18 707 Rl BOLT, 1/2-13 X 1 CD OR ZN-PLTD SQ-NK
CRG
| 120 378 NUT, L/2-13 CD UR IN-PLTD HEX.
120 384 WASHER, 1/2 CD OR ZN-PLTD MED LOCK
1 386 952 R91l SEAT ASSY, UPHOLSTERED CUSHION
120 378 NUT,; 1/2-13 CD OR IN-PLTD HEX.
120 384 WASHER, 1/2 CO OR IN-PLTD MED LOCK
2 384 671 R1 SPRING, SEAT SUPPORT
[ 3| 376 500 R2  PLATE, SEAT SPRING CLAMPING
180 121 SCREW, 3/8-16 X 7/8 CD-PLTD HEX-HD

CAP -4~

4 384 672 R11 SUPPORT AS5Y, SEAT SPRING

| 180 119 SCREW, 3/8-16 X 11/16 CD DR IN-PLTD
J HEX-HD CAP -4-

376 472 R1 PADy, DETACHABLE SEAT -WHITE-

385 073 R1 PADy DETACHABLE SEAT -YELLOW & WHITE-

m IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




-y P

SHEET METAL AND GRILLES

K

SHEET METAL AND GRILLES

—-—42=

FART
NUMBER

DESCRIFTION TC-103

| HoOOD,
|

1 384
179
179
179
103

2| 376
179
103

3 aTe
179
103

4 34
180

ias
120

GRILLE AND FRAME

82T R92
836
841
849
21

238 R11
837
321

239 R11
837
321

893 R11
123

525 R1
394

FRAME ASSY
SCREW, 3/8-16 X 11/16 HEX-HD CAP -2-
SCREWy 3/8-16 X 1-1/4 HEX-HD CAP -2-
SCREW, 3/8-16 X 2-1/2 HEX-HD CAP -2-
WASHER, 3/B MED LOCK -2-

SUPPDRT ASSY, FDOT LH
SCREW, 3/8-16 X 3/4 HEX—-HD CAP
WASHER, 3/B MED LOCK

SUPPORT ASSY, FOOT RH
SCREW, 3/8-16 X 3/4 HEX-HD CAP
WASHER, 3/B MED LOCK

HOOD ASSY
SCREW, 3/B-16 X 1-1/8 C~1 HEX-HD CAP
-2-

NUT, 3/8-16 GRIPCO CENTER LOCK -2-
WASHER, 13/32 X 13/16 X .062 -2-

ner, | FART
nmI HUMEEL

DESCHMPFTION Tc-103

‘HUDD. GRILLE AND FRAME  -CONTINUED =

5 384 895 R1
423 324

& 384 896 R2

120 377

180 122

180 126

T 384 B97 RI11
103 088

8 384 898 R1

9 384 B99 R1
180 017

16 559 R1

B-12892A

ORNAMENT, HOOD
SCREW W/EXT-TOOTH LOCK WASHER
10-24 X 7716 HEX-HD MACH -2-

GRILLE
NUT, 3/8-16 CD OR ZN-PLTD HEX. —4—
SCREW; 3/8-16 X 1 CD OR IN-PLTD
HEX-HD CAP -2-
SCREW, 3/8-16 X 1-1/2 C-1 HEX~HD CAP
-2~

STRIP ASSY, GRILLE PANEL
NUT, 10-32 HEX. MACH SCREW —4-
STRIPy GRILLE PANEL CLAMP —4-
SCREENy GRILLE
SCREW, 1/4-20 X 9/16 CD OR IN-PLTD
HEX=HD CAP -3-
WASHERy 17/64 X 5/8 X .049 CD OR
IN-PLTD -3-

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UMNITED STATES OF AMERICA

e i —




~43- -43-

l'h SHEET METAL AND GRILLES ﬁ SHEET METAL AND GRILLES
03 :; l ,,,:,::.T“ DESCRIFTION TC-103 :; “L‘::“ DESCAITION TC-103

HOODy, GRILLE AND FRAME  —CONT INUED

10 344 900 R91 PEDESTAL ASSY

180 120 SCREW, 3/8~-16 X 3/4 CD UR IN-PLTD
HEX-HU CAP =4-
120 382 WASHER, 3/8 CD OR IN-PLTD MED LOCK
..‘_

11 368 175 R1 BUMPER, HOUD -2~
12| 384 906 R1 SPACER, HOOD ROLLER LOCK -2-

13 3d4 907 R1 ROLLER, HOOD LOCK -2-

120 375 NUT, 1/4-20 CD UR ZN-PLTD HEX. =-2-
180 D20 SCREWy 1/4-20 X 3/4 C-1 HEX-HD CaP
-2= |
i | 120 380 WASHERy L/4 CD OR IN-PLTD MED LUCK |
L s

14| 384 908 R1L GROMMET, INSTRUMENT PANEL

P 15 384 909 R1 SHIELD, CLUTCH
172 374 SCREWy 10-32 X 3/8 CD OR IN-PLTD
HEX-HD TAP -2-
! 138 479 WASHERy 10 CD OR IN-PLTD EXT-TOOTH
) { LOCK -2-

; 16 385 869 R1 FASTENER, GRILLE SCREEN -2-

| 2 751 832 R1 PRODUCT GRAPHICS, INTERNATIUNAL
| CUB CADET -2-

} 2 751 838 R1 PRODUCT GRAPHICS, CUB CADET 70
MODEL SYMBOL -2-

2 751 839 R1 PRODUCT GRAPHICS, CUB CADET 100
MODEL SYMBOL -2-

2 151 840 R1 PRODUCT GRAPHICS, GRILLE DECORATIVE
PANEL

| CAP

pe— PRIMTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




—44— 44
Iﬁ' SHEET METAL AND GRILLES Iﬁ' SHEET METAL AND GRILLES

T
:': I m:::u DESERIFTION TC-103 :g m’::::" R TC-103

FENDERS JFENDERS ~CONTINUED

A-77009

384 749 R91 PARTS ACCESSORY, FENDER

1 377 BST R1 REFLECTOR, FENDER -2-

2 377 856 R1 BRACKET, REFLECTOR -2-

120 3s1 NUT, 10-24 CD HEX. —4-
132 830 SCREW, 10-24 X 3/8 CD RH-HD SLTD -4-
120 217 WASHER, 10 CD MED LOCK —-4-

3 384 743 R91 FENDER ASSY, LH

4 384 748 R1 CLAMP, FENDER MOUNTING -2-

120 377 NUT, 3/8-16 C-2 MEX. —4—

180 121 SCREWy 3/8-16 X 7/8 CD HEX-HD CAP
_ﬁ-—

120 382 WASHER, 3/8 C-1 MED LOCK -4-

5| 384 744 R91 FENDER ASSY, RH

6 384 74T R1 BRACKET, FENDER FRAME MOUNTING -2-
6 387 915 R1 BRACKET, FENDER FRAME MOUNTING -2-
-FOR WIDE BASE TIRES ONLY-

120 377 NUT, 5/16-18 C-2 HEX. -4-

180 075 SCREWs 5/16-18 X 5/8 C-Z HEX-HD CAP
G-

120 214 WASHER, 5/16 C-2Z MED LOCK —4-

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




3

25

-45- 45—
ENGINE CONTROLS AND INSTRUMENT PANEL !‘ju ENGINE CONTROLS AND INSTRUMENT PANEL
";:::“ DESCHPTION T c- l 03 ::‘ N’U‘A’::il DESCRIPTION rc -103

ENGINE CONTROLS AND INSTRUMENT PANEL

384 B84 R91 LEVER AND CABLE ASSY, CHOKE

A-77105

751 833 R1 PRODUCT GRAPHICS, INSTRUMENT PANEL

384 BB2 R91 LEVER AND CABLE ASS5Y, THROTTLE

-CUB CADET TO-

384 8683 R9L LEVER AND CABLE ASSY, THROTTLE

-CuB CADET lo0-

120 361 NUT, 10-24 CD-PLTD HEX. MACH SCREW
=D
120 221 SCREW, 10-24 X 1/2 CD OR IN-PLTD

RD-HD-SLTD MACH -2-

120 217 WASHER, NO. 10 CD-PLTD HMED LOCK -2-

376 298 R1 CLIPy, THROTTLE CABLE RETAINER

-CuB CADET 70-

120 622 NUT, B-32 CD OR ZN-PLTD HEX. MACH
SCREwW

159 592 SCREWy 8-32 X 1/2 CD OR IN-PLTD
CR=REC-PAN-HD MACH

121 841 WASHER, NO. 8 COD-PLTD MED LOCK

376 298 R1 CLIPy CHOKE & THROTTLE CABLE RETAINER

120 622 NUT, 8-32 CD OR ZN-PLTD HEX. MACH
SCREW

159 592 SCREW, 8-32 X 1/2 CD OR ZN-PLTD
CR-REC-PAN-HD MACH

121 841 WASHER, NO. 8 CD-PLTD MED LOCK

379 594 R91  SWITCH ASSY, BATTERY IGNITION KEY
=NOTE A-

379 593 R91 SWITCH ASSY, MAGNETO IGNITION KEY
=NOTE B-

365 502 R1 NUT,; SWITCH MOUNTING

375 431 R1 WASHER, SWITCH MOUNTING NUT

382 458 R1 KEY, SWITCH

ENGINE CONTROLS AND INSTRUMENT PANEL —CONTINUED

T 376 295 R9L  SWITCH ASSY, STARTING —-NOTE A-

124 920 NUT» 5/16-24 CD OR IN-PLTD HEX-JAM
e
L20 375 NUT, 1/4-20 CD DR ZN-PLTD HEK. —-2-
453 049 SCREW, 1/4-20 X 3/4 CU DR ZN-PLTD
SLT-PAN-HD MACH -2-
120 380 WASHER, 1/4 CD DR IN-PLTD MED LOCK
_2..
120 214 WASHER, 5/16 CD OR ZN-PLTD MED LDCK
=
16 559 R1 WASHERy L7/64% X 5/8 X .049 CD OR
IN-PLTD -2~

NOTE A -TRACTORS WITH ELECTRIC
STARTER

NOTE B -TRACTORS WITH RETRACTABLE
STARTER

PUINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA




~46~ ~46-
ﬁ MISCELLANEOUS EQUIPMENT ﬂ MISCELLANEOUS EQUIPMENT
R raRt Tc_ 103 E PART
N, NUMEER

DESCHPFTION

N |
N, NUMBER DESCHIFTION
UTILITY BOX

A-65729

379 749 R91 PARTS ACCESSORY, UTILITY BOX
l| 379 754 R1 PINy DRAIN HOLE -2-
112 726 PIN, 1/16 X 1/2 CD-PLTD COT. -2-
|
2, 379 750 R11 BOX ASSY, UTILITY
| 180 121 SCREW, 3/8-16 X T7/8 CD-PLTD HEX-HD
| CAP -2-
| 180 123 SCREW, 3/8-16 X 1-1/8 CD-PLTD HEX-HD
CAP -2-
120 382 WASHER, 3/8 CD-PLTD MED LOCK —-4- |
| 575 BOT R1 WASHER, 13/32 X L X 11 GA —4-
3 379 753 R1 EXTENSION, DRAWBAR
18 508 R1 BOLT, 3/B-16 X 3/4 CO-PLTD SHORT
S0-NK CRG
19 285 R1 BOLT, 1/2-13 X 1-1/4 CD-PLTD SHORT
5Q0-NK CRG
120 378 NUT, 1/2-13 CD-PLTD HEX.
120 382 WASHER, 3/8 CD -PLTD MED LOCK
120 384 WASHER, 1/2 CD-PLTD MED LOCK
PRODUCT GRAPHICS
~DECALCOMANIAS~
|2 751 816 R1 PRODUCT GRAPHICS, IH EMBLEM
2 751 B32 R1 PRODUCT GRAPHICS, INTERNATIONAL
CUB CADET -2-
|2 751 833 Rl PRODUCT GRAPHICS, INSTRUMENT PANEL
2 751 834 R1 PRODUCT GRAPHICS, HEAD LIGHT PANEL
~TRACTORS WITH ELECTRIC LIGHTING-
2 751 838 R1 PRODUCT GRAPHICS, CUB CADET 70 MODEL
SYMBOL -2-
2 751 B39 R1 PRODUCT GRAPHICS, CUB CADET 100 MODEL
SYMBOL -2-
2 T51 B40 Al PRODUCT GRAPHICS, GRILLE DECORATIVE
PANEL

PRINTED IN UNITED STATIS OF AMERICA

PRINTED IN UNITED STATES OF AMERICA




e S ——

-47- -47-
BACKFILL BLADE (42-Inch)

BACKFILL BLADE (42-Inch)

BACKFILL BLADE (42-Inch)
Built 1963 and Since

INDEX TO UNITS

DESCRIPTION Page
Blade,; ‘Hitehiand Nain TrraINe o e o st st s shorm s ssullss eeuiossmidars  siuye o s ie 6 48
Product GLABRIEE .. s aisse bom v e e s e il eels) 5m e i ee) 1as w5 e 50 e sare s v e o 50
Ralte ALEACHITICNE iuiavaisiodia s s waneys o el AIae el o eyaia e aibilal e §Te65a Isn b alesiol st oo, simisin otlo g 50
PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




-4 H—

[ —4B-
l‘" BACKFILL BLADE -42 INCH- 'ql BACKFILL BLADE -42 [INCH-
:(g:.- ! n:r:::i! DESCHPTION Te=103 ::c: . NL:::" DESCRIFTION

|BLADE, HITCH AND MAIN FRAME _"BLADE. HITCH AND MAIN FRAME  -CONTINUED
|

B e e

.

[

A-74970

1| 473 310 R91 FRAME ASSY, MAIN 5| 473 320 R1 BRACKET, HITCH -2- i
120 377 NUT, 3/8-16 CD DR IN-PLTD HEX.
z‘ 473 319 R1 PIN, PIVOT NA 141 PINy L/2 X 1-7/8 STD-HD
473 443 R1 PIN, QUICK ATTACHABLE COT.
3 1 160 6 SPRING, PIVOT PIN 180 130 SCREW, 3/8-16 X 2 CD OR IN-PLTD
HEX-HD CAP
4 473 317 Rl KNOB, PIVOT PIN 120 382 WASHER, 3/8 CD DR IN-PLTD MED LOCK

6 473 321 R1 SPACER: LIFT LINK

!
PRINTED IN UNITED STATES OF AMERICA '

PRINTED IN UNITED STATES OF AMERICA




-

| BLADE»

|

PART
NUMBER

473
137
w3
Q3

473

o 3

13

473

473
137

120

23

473
180

180

464
19

120
120

473
427
137
131

IN-PLTD

-49- -49-
BACKFILL BLADE -42 INCH- BACKFILL BLADE -42 INCH-
DESCHFTION TC=103 HO. | NL::“ DESCHPTION

HITCH AND MALN FRAME  -CONTINUED
325 RL1 PIN ASSY, HITCH LIFT
243 PIN, 1/8 X 1-1/2 COT.
480 WASHER, 1-1/32 X 1=-1/2 X 11 GA
481 WASHER, 1=-1/32 X 1-1/2 X 16 GA
3124 R1L  CHANNEL, HITCH MOUNT |
373 PIN:s 1/2 X 1-1/2 STD-HD -2- g
443 RL PIN, QUICK ATTALHABLE COT. -2-
322 K1 ROD, LIFT
218 PIN, 5/32 X 1-1/4 CD OR ZN-PLTU COT

- 2-
396 WASHER, 17/32 X 1-1/16 X .095 CD OR

IN-PLTD -2-
331 SA  SPRINGy LIFTING -2-
323 Rl ANGLE, SPRING ATTACHING -2-
124 SCREW, 3/8-16 X 1-1/4 CD OR IN-PLTOD

HEX-HD CAP -2-
134 SCREW, 3/B-16 X 2-1/2 CU OR IN-PLTD

HEX-HD CAP [
371 R2  EDGE, BLADE CUTTING
576 R1 BOLT, 5/16-18 X 7/8 CD OR IN-PLTD

SHORT-SU-NK CRG -7-
3Te NUTs 5/16-18 CD OR ZN-PLTD HEX. -7-
214 WASHER, 5/16 CD OR ZN-PLTD MED LOCK

- ‘r-
326 R1l MOLDBDARD ASSY, CUB CADET BLADE
643 NUT, 7/8-9 CD OR IN-PLTD HEX. [
214 PIN, 1/8 X 1-3/4 CD OR ZN-PLTD COT. |
ols WASHER, 15/16 X 1-3/16 X .134 CD OR

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA




-50- -50-
'ﬂl BACKFILL BLADE -42 [NCH- Iﬂl BACKFILL BLADE -42 [NCH-

i A L1 5 - REE, | PART
:::: n;:nm OEsCHPTION 1103 NO. NUMBER DESCHIFTION

[RAKE ATTACHMENT

[RAKE ATTACHMENT ~CONTINUED
|

B-12880
i l| 479 427 R91  WHEEL ASSY, GAGE -2- 7 4T3 334 R1 TOOTH, TILLER RAKE -28-
i 2 4T3 337 R91 CARRIER ASS5Y, RAKE GAGE WHEEL -2- 8 475 433 R1 BOLT, 7/8-9 X 3-1/2 CD OR IN-PLTD
r' 120 123 PINs 1/8 X 1-1/4 CD DR IN-PLTD COT. DRD 5Q-NK CRG B
-
{ 520 175 R1 PINy QUICK ATTACHABLE coT. -2- 9 473 332 R1 PLATE, RAKE ADJUSTING
120 39s WASHER, 17/32 X 1-1/16 X «095 CD OR 120 377 NUT, 3/8-16 CD OR IN-PLTD HEX. -3- P
IN-PLTD -2- 180 134 SCREW, 3/8-16 X 2-1/2 CD DR IN-PLTD
HEX-HD CAP -3- -—
3 131 o018 WASHER, 15/16 X 1-3/4 X -.134 CD DR 120 3a2 WASHER, 3/8 CD DR IN-PLTD MED LOCK
IN-PLTD -18- -3~
4 473 336 R1 BRACKET, GAGE WHEEL 2=
120 377 NUT, 3/8-16 CD OR IN-PLTD HEX. -4- PRODUCT GRAPHICS
180 134 SCREW, 3/8-16 X 2-1/2 CD DR IN-PLTD ~DECALCOMANIAS-
HEX~-HD CAP -4-
120 382 WASHER, 3/8 CD OR ZIN-PLTD MED LOCK 2 752 019 Rl IH TRADE MARK -IN CENTER ON TOP OF MAIN
-4 FRAME-
5 473 333 R1 CHANNEL, TOOTH ATTACHING
| 120 377 NUT, 3/B-16 CD OR ZIN-PLTD HEXa —§-
I 180 132 SCREW, 3/8-16 X 2-1/4 CD DR ZIN-PLTD
HEX-HD CAP -4-
1 120 382 WASHER, 3/8 CD OR ZN-PLTD MED LOCK
-y
6 473 335 Rl GUIDE TOOTH ATTACHING
'J PRINTED IN UMITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA = Fra 6




-51-

i
BLADE w/SPRING TRIP (42-Inch)

BLADE w/SPRING TRIP (42-Inch)

BLADE w/SPRING TRIP (42-Inch)
Built 1961 and Since

INDEX TO UNITS

DESCRIPTION Page
Blade, Main Frame and SPrings ... .....uuuuiueren i, 52
Brodpet CraphieR: o o.baw o sl sl e b e s e s 6 s s st meers ers e tese e e e 53

PRINTED IN UNITED STATES OF AMERICA

FRINTED IN UNITED STATES OF AMERICA




—57= -52-

ﬁ' BLADE W/SPRING TRIP -42 [NCH- ﬂ BLADE W/SPRING TRIP —42 INCH-

= = o g | =
:ll;.' | m::::ﬂ DESCHPTION Merdgs -::; | N:::;n DESCHIFTION TC-103
) |3Lnné} MAIN FRAME AND SPRINGS ) ) o |3LanE. MAIN FRAME AND SPRINGS ~ —-CONTINUED

A-77106

1| 466 899 R91 BLADE ASSEMBLY B| 473 924 R1  ROD, LIFT
610 784 R1 PIN, QUICK ATTACHABLE COT. -2-
2| 464 371 R2  EDGE, BLADE CUTTING
19 576 R1 BOLT, 5/16 X 7/8 CD OR ZN-PLTD SQ-MK 9| 473 919 R91 SUB~FRAME ASSY
CRG -T-
120 376 NUT, 5/16 CD OR ZN-PLTD HEX, -7- 10| 473 918 R91 FRAME ASSEMBLY, MAIN
120 238 NUTy 1/2 CD OR IN-PLTD HEX. -2- 4271 640 NUT, 3/4 CD OR IN-PLTD SLT HEX.
120 214 WASHER, 5/16 CD OR IN-PLTD MED LOCK 137 209 PINy 1/8 X 1-5/8 CD DR IN-PLTD COT.
-7- 137 218 PINy 5/32 X L-1/4 CD OR IN-PLTD COT. 7
_2- -
3| 466 906 R11 SHOE ASSEMBLY, SKID -2- 131 o017 WASHER, 13/32 X 1-1/2 X .134 CD OR @
120 238 NUT, 1/2 CD OR ZN-PLTD HEX. -2- ZN-PLTD .
120 239 WASHERy 1/2 CD OR ZN-PLTD LIGHT LOCK ¥
-2- 11 466 B96 R1l FRAME ASSEMBLY, PIVOT :
4|° 466 B9L R11 LOCK ASSEMBLY, SPRING TRIP 12| 466 B98 R1  ROD, BLADE PIVOT
141 406 PINy, 7/64 X T/8 CD OR IN-PLTD COT. 137 218 PIN, 5/32 X 1-1/4 CD OR IN-PLTD COT. §
120 394 WASHER, 13/32 X 13/16 X .065 CD OR -2- ]
IN-PLTD
13| pPoD 27 SPRING, EXTENSION TYPE -2—
5 351 SPRING, COMPRESSIDN TYPE
14| 473 926 R1  ROD, MOUNTING
6| 466 B0 R1  PIN, ANGLING 520 175 R1 PINy, QUICK ATTACHABLE COT. -2-
120 169 PINy 5/32 X 1 CD OR IN-PLTD COT. -2- 446 257 WASHER, 13732 X 1-3/4 X .148
120 396 WASHER, 17/32 X 1-1/16 X .121 €D OR CD DR IN-PLTD -2-
IN-PLTD -2-

7 352 370 R1 SPRING, COMPRESSION TYPE

PRINTED IN UNITID STATES OF AMERICA PRINTED IN UNITED STATES OF AMIRICA




£-103

X.
D COT.
10 Coi.

€D OR

TD COT.

= =53~ . =53=
'ﬁl BLADE W/SPRING TRIP -42 INCH- l“l BLADE W/SPRING TRIP -42 INCH-
s B
BLADE, MAIN FRAME AND SPRINGS =CONTINUED
L5 473 925 R1 ARM, LIFT
120 318 NUT, 1/2-13 CD OR ZN-PLTO HEX. -3-
LBO L75 SCREW, 1/2-13 X 1-1/4 CD OR IN-PLTD |
HEX-HD CAP -3-
120 384 WASHER, 1/2 CD OR IN-PLTD MED LOCK
_3«
l6| 473 922 Rl  BRACE, EXTENSION -2-
L20 378 NUT, 1/2-13 CD UR IN-PLTD HEX. —4-
180 176 SCREW, 1/2-13 X 1-3/8 CD OR ZN-PLTD
HEX-HD CAP -4-
120 384 WASHER, 1/2 CD OR IN-PLTD MED LOCK
_*..
17| 661 503 Rl BOLT, U
120 375 NUT, 1/4-20 CD OR IN-PLTO HEX. -2-
120 380 WASHER, 1/4 CD OR IN-PLTD MED LUCK
_2_
18] 473 923 Rl BRACKET, LIFT :
473 932 R9l PACKAGE, FIELD ADAPTER —-TO ADAPT 42 :

2 752 018 R1

INCH SPRING TRIP BLADES BUILT 196l
& 1962 FOR USE WITH CuB CADET 70

€ 100 TRACTORS- -CONSISTS OF REF.
NO5S. 8¢9,14 THRU 18 AND ATTACHING
PARTS—-

PRUDUCT GRAPHICS
~DECALCOMANTAS—

PRODUCT GRAPHICS, IH
—ON MAIN FRAME-

PRINTED IM UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA




-55- -55-
1 PEG-TOOTH HARROW 1 PEG-TOOTH HARROW

1 PEG-TOOTH HARROW
Built 1960 and Since

INDEX TO UNITS

DESCRIPTION Page
fyame;: Wooth Bar(gnl Quatimil .« o s oo o w6 o 55 00 656 85 65 Twe S5 S9m T S5 S 56
= 57
Product Graphics . uuuu ittt e e 57

FRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




q ~56- =56~
!l 1 PEG-TOOTH HARROW ' 1 PEG-TODTH HARROW ﬂ
I8 =
:[0‘ n:::lu BESCRIPTION Tc-103 ::; N:’::ﬂ DESCHITION TC-103 wo,
FRAME, TOOTH BAR AND QUADRANT FRAME, TODOTH BAR AND QUADRANT ~CONTINUED o 1

A-62869

1 463 541 R2 BRACE, CROSS 13 464 186 R1 ANGLE, DRAW =-¢-
17 425 R1 BOLTy 5/16 X 1 HEX-HD MACH —2- L7 445 R1 BOLT, 5/16 X 1-1/4 HEX~HD MACH
102 634 NUT, 5/16 HEX. -2- =&
103 320 WASHER, 5/16 MED LOCK -2- 102 634 NUTy 5/16 HEX. —4-
103 320 WASHER, 5/16 MED LOCK —4-
2 464 BT5 R1 BRACE, DIAGONAL -2-
17 425 R1 BOLT, 5/16 X 1 HEX-HD MACH -2- 14 464 B77 RI1 FRAME SIDE, LDWER -2-
102 634 NUTy 5/16 HEX. -2-
103 320 WASHER, 5/16 MED LOCK -2- 15 463 539 A1 BEARING, TOOTH BAR -16-
15 550 Rl BOLTy 5/16 X 1 NO. 3 PLOW -8~
3 463 540 R1 GUIDE, CROSS BRACE 17 445 R1 BOLT, 5/16 X 1-1/4 HEX-HD MACH
17 411 R1 BOLT, 5/16 X 3/4 HEX~HD MACH -2- -2= ~
102 634 NUTy 5/16 HEX. -2- 17 425 R\ BOLT, 5/16 X 1 HEX-HD MACH. —6-
L03 320 WASHERy 5/16 MED LOCK -2- 102 634 NUT, 5/16 HEX. -l6-
103 320 WASHERy 5/16 MED LOCK -16-

4 459 737 R91 BAR ASSEMBLY, TOOTH -4-
5 520 175 R1 PINs QUICK ATTACHABLE COTTER

[ 464 BT18 R91 BAR ASSEMBLY, SET

457 623 R1 RIVET, 3/B X 53/64 SPECIAL STEP —6-—
463 049 R1 RIVET, 3/8 FLAT HD. STEP -2-
T 33 7718 A PINs L/2 X 7/8 STD-HOD-DLD
103 407 PIN, 3/16 X | EXT PRONG COT.
16 038 R1 WASHER, 17/32 X 1 X 11 GA

-] 459 976 R1 SPACER, SET BAR STANDARD -4-

g 463 050 R11 U-BOLT ASSEMBLY -4-
271 500 NUT, 7/16 HEX. -B-
103 322 WASHERy 7/16 MED LOCK —B-

10 464 BBD R11 BRACKET ASSY, QUADRANT
104 112 RIVET, 3/8 X 7/8 BUTTON HD. ANN. -2—

11 464 BB2Z R1 QUADRANT

12 464 BT6 R1 FRAME SIDE, UPPER -2-

|

PRINTED IN UMITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




-57- . -57-
H_' I PEG-TOUTH HARROW
f

escurmon TC-103 .?oi‘ o T TC-103

3
|
. |
|
|
J A-65028
L/ P 1 597 CLEVISy HITCH
520 175 R1 PIN, QUICK ATTALHABLE COTTER
2(NA 141 pIN, 1/2 X 1-7/8 |
3 463 480 R1 LINK,; BAIL -2- |
Cy
PRODUCT GRAPHICS ‘
-DECALCOMANILAS-
1 001 412 R2 PRODUCT GRAPHICS, IH DECAL ‘
15 -ON RH SIDE OF QUADRANT BRACKET-

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITID STATES OF AMIERICA




-59- -50-

ROTARY MOWER (2-Spindle) ROTARY MOWER (2-Spindle)

-\' n|
w

ROTARY MOWER (38-Inch) (2-Spindle)
Built 1960-62

¥
INDEX TO UNITS
DESCRIPTION Page
Gaupe-Whaol - AttacMenit i ix i <5 % 5is st oin e o6 64 65 55 5% 55 00 11 Phe ota sia e mie atoraio s 63
Hitch and Drive Unit o ..ottt init it it it et e oe et e ee et e s eae e GO
Main Eramie 20d Kolle UL < 0. ceisiess e sl b e e e s ey s s aese g 62
Proauct GraphICe ool s/hisleislone)s s st s s 9 5o me 5o o me e, e aisrn.a oo el e e mielols 63
]
PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA

2




i
{
o =60~ -60- t 3
I[‘ ROTARY MOWER -2 SPINDLE- ﬁ' ROTARY MOWER -2 SPINDLE- I j
| | 0 e (115
::r m::::u OESCAPTION Skt ;z;l N:\::H DESCHPTION lL=tos E Sl
[HITCH AND DRIVE UNIT - ) ) HITCH AND DRIVE UNIT  —CONTINUED ' |
1 10
11
12
13
14
15
16
17
18
19
20
21
| 22
| 23
|
i
24
25
l— L A-77230
1| 464 513 R91 LINK ASSY, LIFT -2- 5/ 464 S11 Rl  ROD, LOWER LINK PIVOT
121 224 PINy 3/32 X 1 CD DR ZN-PLTD COT. -2- 178 373 Rl WASHER, 17/32 X | X 16 GA. CD OR
178 373 R1 WASHER, 17/32 X 1 X 16 GA CD OR IN-PLTD -2-
. IN-PLTD -2-
6| 114 787 PIN, ROD END CLEVIS -2-
2| 610 784 R1  PIN, QUICK ATTACHABLE COT. —6- 137 185 PIN: 1/8 X 1 CD DR IN-PLTD COT. —2-
3| 464 510 R1  SPACER -2- 7| 104 039 CLEVIS, ROD END 1/2 NF -2-
4| 464 507 R91 LINK ASSY, LOWER PARALLEL 8 27 927 DA WASHER, 17/32 X 7/8 X 8 GA —4—
19 417 R1 BOLT, 3/8 X L CD OR ZN-PLTD SQ-NK'
CRG -2- 9| 464 512 Rl ROD, UPPER LINK -2-
120 3717 NUT, 3/8 CD OR IN-PLTD HEX. -2— 124 934 NUT, 1/2 NF HEX. JAM -2-
120 382 WASHER, 3/8 CD OR IN-PLTD LOCK -2- 178 373 R1 WASHER, 17/32 X 1 X 16 GA. CD OR
120 394 WASHER 13/32 X 13/16 X 16 GA CD DR IN-PLTD -2-
IN-PLTD -2-
4 il
PRINTED IN UMITED STATES OF AMERICA PRINTED IN UNITID STATES OF AMERICA




¥

-61—

-51-

ROTARY MOWER -2 SPINDLE- lﬁ' ROTARY MOWER -2 SPINDLE-
A Teh) I;F. PART ]'[:— 3
:.: “::::" DESCUFTION TC-103 NO. | NUMBER DESCHPTION 10
HITCH AND DRIVE UNIT  —CONTINUED
10| 474 381 RL  STRIP, LH LINK |
17 433 R1 BOLT, 1/2-13 X 1 C-Z HEX-HD MACH -2-
MACH -2- |
120 378 NUT, 1/2-13 C-1 HEX. -2-
120 384 WASHER, 1/2 CD OR IZN-PLTD LOCK -2-
L1| 474 384 Rl SUPPORT, TIGHTENER LH ’
| 180 128 SCREWs 3/B-16 X 1-3/4 C—Z HEX-HD CAP
120 382 WASHER, 3/8 C-1 LOCK -2-
12| 464 362 R1  BELT, DRIVE
13/ 53 KEY, 1/4 SU. X 1 PARALLEL =
14| 464 358 Rl PULLEY, ENGINE
102 569 SCREWs 1/4 X 1/4 CUP=-PT HEX-SOC SET
_2-
222 386 SCREW, 1/4 X 1/4 FLAT PT HEX-50C SET
-.2_
15| 464 364 R1  SHIELD, FRONT PULLEY
16 19 686 R1  BOLT, 5/8-11 X T-1/2 CD OR IN-PLTD
HEX-HD MACH
124 589 NUT, 5/8-11 C-Z HEX.
121 574 WASHER, 5/8 C-1 LOCK
|
17 12 258 R1  WASHER, 21/32 X 1-1/4 GA -2- '
18| 464 360 RL  SPACER, RIGHT IOLER
19| 588 B25 R9L BEARING, PULLEY BALL -2-
20| 464 352 R91 PULLEY ASSY, TIGHTENER —-2-
21| 464 363 RL  SPACER, CENTER IDLER i
22| 464 361 Rl SPACER, LEFT IDLER !
23| 474 385 Rl SUPPDRT, TIGHTENER RH !
120 128 SCREW, 3/8-16 X L-3/4 C-Z HEX-HU CAP
120 382 WASHER, 3/8 CD OR ZN-PLTD LUCK -2-
24| 474 382 Rl STRIP, RH LINK :
17 433 R1 BOLTy 1/2-13 X | C-1 HEX-HD MACH -2-
120 378 NUT, 1/2-13 C-Z HEX. -2-
120 384 WASHER, L/2 C-1 LOCK -2-
25| 474 383 Rl STRIP, LIFT -2- -
18 707 Rl BOLT, 1/2-13 X 1 CD OR ZN-PLTD SQ-HD
CRG =4-
120 378 NUT, 1/2 CD OR ZN-PLTD HEX. —é-
120 384 WASHER, 1/2 CD OR ZN-PLTD LOCK —-4-
473 976 R91  PACKAGE, FIELD ADAPTER -TO ADAPT
2 SPINDLE MOWERS 7O CUB CADET 70
TRACTORS- ~CONSISTS OF REF. NOS. |
10, 11, 16, 24, 25 AND ATTACHING .
. PARTS-
1

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA




—62~

-62-

"3! ROTARY MOWER -2 SPINDLE- ﬁ ROTARY MOWER -2 SPINDLE-

:l:: n;::n i) Vei03 r::: n:r‘n::n DESCUITION TE103
MALIN FRAME AND KNIFE UNIT MAIN FRAME AND KNIFE UNIT  ~CONTINUED

B-12457C

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA

17

' 18

| 20

i 19|

21

22
23

24

25

464
179
115

470
461

470
470

467
467
464
46¢
271
582
Hl

46
271

12
46
461

46!



Frc-103

R

R

S

-63- -63-

L | ROTARY MOWER -2 SPINDLE- lal ROTARY MOWER -2 SPINOLE-
L - —
::;'- ":‘:::“ i B :‘{: u::::n ESCHIFTION TC-103
MAIN FRAME AND KNIFE UNIT  -CONTINUED MAIN FRAME AND KNIFE UNLT  —CONTINUED
1| 465 862 R91 HOUSING ASSY, ROTOR 31| 465 864 R91 SUPPORT ASSY, DOUBLE PULLEY
| 18 626 R1 BOLT, 1/4 X 1/2 CD OR ZN=PLTD SQ-NK 1B 685 R1 BOLT, 3/8 X 1-1/2 CD OR IZN-PLID
CRG -4~ SQ-NK-CRG —2-
120 375 NUTy 1/4 CD OR IN~PLTD HEX. —4- 120 377 MUT, 3/8 CD OB ZN-PLTD HEX. —-2- °
120 380 WASHERy; 1/4 CO OR IN-PLTD LOCK —4- 120 382 WASHER, 3/8 CD OR ZN-PLTD LOCK -2-
2 16 066 R1  WASHER, 25/32 X 1-1/2 X 16 GA —4- 320 615 168 R1  WASHER, 25/32 X 1-1/2 X 11 GA —2-
3| 470 880 R9l BEARING ASSY, SPINDLE —4- 33| 467 322 R2  PULLEY, SPINDLE DRIVE - RH SPINDLE
4 464 346 RL  RING, BEARING SNAP —4-—
' GAUGE WHEEL ATTAGHMENT
5| 464 340 R9Z HOUSING ASM., BEARING
179 838 SCREW, 3/8-16 X 7/8 HEX—HD CAP —8-
115 549 WASHER, 3/8 INT-TOOTH LOCK —8-
8| 470 884 R1  SPACER -2-
7/ 467 319 R12 PULLEY ASSY, SPINDLE DRIVE LH
8] 470 883 Rl  SHAFT, SPINDLE -2— 2
| 470 881 Rl NUT, 3/4-16 MACLEAN-FOGG LOCK -2-
3 q 53 KEYy 1/4 SQ. % 1 PARALLEL -2-
10| 467 323 R11 SHIELD ASSEMBLY, L.H. PULLEY
10} 46T 323 Rl SHIELD, PULLEY - R.H.
11| 464 351 RL  BELT, SPINDLE DRIVE
12| 464 B&0 R1  BELT, TIMING HEAVY DUTY
13| 271 282 FITTING, 1/8-27, 30 DEGREE LUB. —-2~-
14| 582 010 R91 BEARING, PULLEY BALL —-2-
15 464 356 Rl RING, BEARING SNAP -2- A-6272)
16| 464 355 R1  PULLEY, DOUBLE VEE
271 151 SCREW, 5/8-18 X 2-3/4 CD OR
IN-PLTD HEX-HD CAP
121 574 WASHER, 5/B CD DR IN-PLTD LOCK
17| 464 357 R1  SPACER, DOUBLE VEE PULLEY L| 464 521 R91 WHEEL, GAUGE -2-
137 185 PIN, 1/8 X 1 CD OR IN-PLTD COT. -2-
18| 484 531 Rl SPACER -2- 178 373 Rl WASHER, 17/32 X 1 X 16 GA CD OR
| IN-PLTD —6-
19| 465 866 R1  RETAINER, CLUTCH
| . 2| 464 524 Rl BRACKET, GAUGE WHEEL LH
20| 144 242 CLEVIS, ROD END
2| 464 525 Rl BRACKET, GAUGE WHEEL RH
21 114 784 PINy; ROD END CLEVIS = 18 508 R1 BOLTy 3/8 X 3/4 CD OR IN-PLTD SQ=NK
121 222 PIN, 3/32 X 3/4 COTTER —-2- CRG —4-
. e 397 WASHERs 11/32 X 3/4 X 16 GA 124 829 NUT, 3/8 CD OR IN-PLTD HEX. JAM —4-
120 382 WASHER, 3/8 CD OR IN-PLTD LOCK —4-
22| 464 530 R1  ROD, CLUTCH
3| 464 516 R91 ARM ASSY, GAUGE WHEEL LH
23| 464 529 R1  HANDLE, CLUTCH
3| 464 517 R91 ARM ASSY, GAUGE WHEEL RH
24| 464 506 Rl SHIELD, DISCHARGE OPENING 180 122 SCREW, 3/B-16 X 1 C-Z HEX-HD CAP —4-
| 180 122 SCREWs; 3/8 X 1 C-2 HEX-HD CAP -2- 124 829 NUT, 3/8 CD OR ZN-PLTD HEK. JAM —4-
120 377 NUT, 3/8 CD OR ZN-PLTD HEX. -2- 120 382 HASHER, 3/8 CD OR ZN-PLTD LOCK —4—
120 382 WASHER, 3/B MED LOCK -2-
25| 4&5 867 Rl PIN, 1/2 X 2-1/8 STD=HD DLD PRUDUCT GRAPHICS
520 175 R1 PIN, QUICK ATTACHABLE COT. | —DECALCOMANIAS-
26 235 KEYs 1/4 50 X 1/2 PARALLEL -2- |1 001 029 R3  PRODUCT GRAPHICS, IH
' -ON LEFT SIDE OF HOUSING-
27| 471 068 R1  BLOCK, BLADE DRIVE -2-
' 1 000 693 R3  PRODUCT GRAPHICS, IH COMPANY OF
28| 464 350 R1  BLADE, ROTOR -2- CANADA —ON LEFT SIDE OF HOUSING-
SCREW, 1/2 X 3/4 HEX-HD CAP —é4-
115 551 WASHER, 1/2 INT-TODTH LOCK —4- 1 001 71B Rl  PRODUCT GRAPHICSs MADE IN U.S.A-
-ON FRONT EDGE OF MOWER-
29| 464 859 R1  MULCHER, LEAF
18 508 R1 BOLT, 3/8 X 3/4 CD OR ZN-PLTD SQ-NK 2 750 B63 Rl PRODUCT GRAPHICS, TIMING ARROM
CRG -2- -ON TOP OF HOUSING-
120 377 NUT, 3/8 CD OR IN~PLTD HEX. —2-
120 382 WASHER, 3/8 MED LOCK -2- 2 750 866 R2 PRODUCT GRAPHICS., INSTRUCTION
30| 464 341 R1  HOUSING, BEARING -2-
]
PRINTED IN UMITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




-65- -65~
ROTARY MOWER (3-Spindle) ROTARY MOWER (3-Spindle)

Built 1963 and Since

@ROTARY MOWER (38-Inch) (3-Spindle) jé(ﬁﬂf?

ROTARY MOWER (42-Inch) (3-Spindle) //Oé O

Built 1964 and Since

INDEX TO UNITS

DESCRIPTION Page
e Rl DCIVEITIRIE . e wie v s s wwonessn s i s U3 0% 5% 5 o5 L6 =6 o5 =% e 05 T 3 66
Main Frame and Knife UnDit o oo ouutuiineenenetototosonenrnnenennrnsesseennss 67
Power Take-Off Clutch Attachment ............iuutuunn e enisenn .. 69
Product Graphics v.ouvuineinnninine i inineenennnnns Sl e i R S e e 69

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




-b&= —b&—

l;“‘ ROTARY MOWER -3 SPINDLE- 'LJ! ROTARY MOWER -3 SPINDLE-

. AT = T AR -

:lo'. e DEsCIRTION Te-103 »o.‘ izt DESCRIFTION c-103
HITCH AND DRIVE UNIT THiTCH AND DRIVE UNIT -CONTINUED

1 473 439 R9Il BRACKET ASSY, MOUNTING a8 473 454 R91L LINK ASSY, LIFT -2- 1
17 433 R1 BOLT, L1/2-13 X 1 CD OR IN-PLTD 137 17% PINy 3/32 X 1-1/8 CD DR IN-PLTD COT
| HEX-HD MACH -2- -2~ |
| L20 378 NUT, 1/2-13 CD OR IN-PLTD HEX. -2- 473 443 R] PIN, QUICK ATTACHABLE COT. -2-
| 20 249 R1 SCREW, 1/2-13 X 1 CD OR ZIN-PLTD 178 373 R1 WASHER, L17/32 X 1 X 16 GA CD OR ZN-
SLT-TRUSS-HD MACH -2- PLTD -4~
120 384 WASHER, 1/2 CD OR IN-PLTD MED LOCK
-2- 9| 473 458 R9L BRACKET ASSY, REAR HANGER RH
1B 627 R1 BOLTy 1/4-20 X 1 CD-PLTD SQ-NK CRG
2| 473 442 R1  PIN, FRONT MOUNTING -42 IN. BLADE-
137 115 PIN, 3/32 X 1-1/8 CD OR IN-PLTD COT. 19 417 R1 BOLT, 3/8-16 X 1 CO-PLTD SQ-NK CRG
473 443 R1 PIN, QUICK ATTACHABLE COT. 120 3715 NUT, 1/4-20 CBvUR IN-PLTD HEX.
-42 IN. BLADE-
3| 473 463 R92 SUPPORT ASSY, IDLER 120 377 NUT, 3/8-16 CD OR IN-PLTD HEX.
137 175 PINy, 3/32 X 1-1/8 CD OR ZN-PLTD COT. 473 443 R1 PINy QUICK ATTACHABLE COT.
-2- ~42 IN. BLADE-
| 120 380 WASHER, 1/4 CD DR IN-PLTD MED LOCK
& 473 462 R2 BELT, DRIVE j 120 382 WASHERy 3/8 CD OR IN-PLTD MED LOCK
| 120 394 WASHER, 13/32 X 13/16 X .065 CD OR
5| 473 467 R9L PULLEY, DRIVE BELT IDLER -2- IN-PLTD -2-
18 779 R1 BOLT, 3/8-16 X 1-1/2 €D OR IN-PLTD 178 373 Rl WASHER, 17/32 X 1 X 16 GA CD OR =
HEX-HD MACH -2- IN-PLTD L
120 377 NUT, 3/8-16 CD OR IN-PLTD HEX. -2- 142 619 H WASHER, 13/32 X 3/4 X 11 GA CD DR
120 382 WASHER, 3/8 CD OR IZN-PLTD MED LOCK IN-PLTD -2- o
_.2_.
10| 473 457 R91 BRACKET ASSY, REAR HANGER LH
6| 471 195 Rl EYEBOLT -2- -42 IN. BLADE-
411 597 R1 NUT, 5/16-18 ESNA STOP -2- 18 627 Rl BOLT, 1/4-20 X 1 CD-PLTD SQ-NK CRG
120 393 WASHER, 11/32 X 11/16 X 11 GA CD OR 19 417 R1 BOLT, 3/8-16 X 1 CD-PLTD SQ-NK CRG
IN-PLTD -2- 120 375 NUT, 1/4-20 CD OR IN-PLTD HEX.
-42 IN. BLADE-
7| 473 444 R91 FRAME ASSY, LIFT 120 377 NUT, 3/8-16 CD DR ZN-PLTD HEX.
137 175 PIN, 3/32 X 1-1/8 CD OR IN-PLTD COT 473 443 R1 PINy, QUICK ATTACHABLE COT.
-2= 120 380 WASHERs 1/4 CD DR IN-PLTD MED LOCK
473 443 R PINy QUICK ATTACHABLE COT. =-2- -42 IN. BLADE-
120 394 WASHER, 13/32 X 13/16 X .065 CD OR 120 382 WASHER, 3/8 CD DR IN-PLTD MED LOCK
IN-PLTD -2- 120 394 WASHER, 13/32 X 13/16 X .065 CD OR
b, 178 373 Rl WASHER, 17/32 X 1 X 16 GA CD DR IN- IN-PLTD =-2- ?
N PLTD -2- 178 373 Rl WASHER, 17/32 X 1 X 16 GA CD DR ZIN-
PLYD
142 619 H WASHER, 13/32 X 3/4 X 11 GA CD DR
IN-PLTD -2~
11| 624 479 R1  BOLT, IDLER
411 597 R1 NUT, 5/16-18 ESMA STOP
120 393 WASHER, 11/32 X 11/16 X .065 CD OR

ZIN-PLTD -3-

PRINTED IN UMITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




& ‘! i

b =-67-
ROTARY MOWER -3 SPINDLE- ti ROTARY MOWER -3 SPINDLE-
REF. PART 3 =103 E FaRT TC—-
_— 3 NO, MU MBER nur.ﬂrnm: Lis NO. NUMEER DESCRIPTION Lo3
MAIN F’RQHE AND KNIFE UNIT

MAIN FRAME AND KNIFE UNIT  —CONTINUED B

i -

gt

B-128798

R R T T

) v
L] s
'
. 3
: PRINTED IN UNITED STATES OF AMERICA, _g t » PIINTID IN UNITED STATES OF AMERICA
L . ; » LAY &
. . . .
. LA
. - ‘ oy
. -
. = g
A ' v oo, %
. L] - . &



0

..I "-.I\\;. W [ L]
.'J'!'L.k "‘(,'_L:!-m

) 1,3 \

-68- -68~
ROTARY MOWER -3 SPINDLE- 'ﬂ| ROTARY MOWER -3 SPINDLE-
- -I;I‘ rarT -
N;:::" DESCHPTION TC “lf_g_. NO. HUMBER DESCRIFIION TC "03
MAIN FRAME AND KNIFE UNIT  -CONTINUED MAIN FRAME AND KNIFE UNIT  —-CONTINUED
1! 473 423 Rl SHIELD, BELT LH 15| 477 595 Rl11 SHROUD ASSY, BLADE -42 IN. BLADE-
| 18 656 Rls BOLT, 1/4-20gX 3/4 CD OR ZIN-PLTD
2| 4T3 416 Rl CENTER, ROTOR HOUSING HEX-HD MACH -2- .
[ 19 417 R1 BOLT, 3/8-16 X 1 CD DR IN-PLTD SQ-NK
3| 4T3 433 R91 PULLEY, CENTER CRG
| 120 377 NUT, 3/8-16 CD OR IN-PLTD HEX. '
4/ 473 424 R1  SHIELD, BELT RH ~38 IN. BLADE- ‘ 120 380 ' WASHER, 1/4 CD OR ZN~PLTD MED LOCK
—2_
4| 477 596 Rl SHIELD, BELT RH -42 IN. BLADE- . 120 382 WASHER, 3/8 CD OR IN-PLTD MED LOCK
[ 120 394 WASHER, 13/32 X 13/16 X .065 CD DR
5| 473 425 Rl RUNNER, HOUSING RH | IN-PLTD -3~
19 417 R1 BOLT, 3/8-16 X 1 CD-PLTD 5Q-NK CRG ) : ¢’
-2- 16| 473 434 R1  WEY, 1/4 X 1/4 X .70/.77 -3-
120 377 NUT, 3/B-16 CD OR ZN-PLTD HEX. -2- 4 . ) .
120 382 WASHER, 3/8 CD OR IN-PLTD MED LOCK 17, 443 S66 FI'HING.‘!_{I& fSTR DRIVE LUB -2-
-2- | ; !
17 19 700 R91 FITTING, 3/16-45 DEG ANGLE' DRIVE LUB .
6| 473 468 Rl  BELT, SPINDLE DRIVE -38 IN. BLADE- ; ~USED IN CENTER DISC ASSY-
6| 477 599 R1  BELT, SPINDLE DRIVE -42 IN. BLADE- X 18| 473 435 Rl BOLT, END -3~ g .
| 173 128 WASHER, '3/8 INT. & EXT. TOOTH LOCK
T 473 469 R91L PULLEY, FLAT IDLER -3- it
18 685 Rl BOLT, 3/8-16 X 1-1/2 CD OR ZN-PLTD 614 452 Rl WASHER, 13732 X 1-1/4 X 11 GA
5Q-NK CRG CD OR IN-PLTD -6- '
120 377 NUT, 3/8-16 CD OR IN-PLTD HEX. . _
120 382 WASHER, 3/8 CO DR IN-PLTD MED LOCK 19| 473 436 R91 DISC +AND JSPINDLE ASSY, BLADE DRIVE -3-
178 372 R1 WASHER, 13/32 X 1-1/4 X 16 GA CD OR 16 066 R1 WASHER, 25/32 X 1-1/2 X 16 GA -3-
IN-PLTD : ML s
; 20| 473 860 Rl WASHER, BLADE FRICTION -3-
B 473 422 R1  MULCHER ‘ R n
19 417 Rl BOLT, 3/8-16 X 1 CD-PLTD SQ-NK CRG 21| 473 415 Rl END, ‘ROTOR HOUSING LEFT
18 684 R1 BOLT, 3/8-16 X 1-1/4 CD OR ZN-PLID I . =
SQ-NK CRG . 221" 473 428 R91  SEAL, srfnnLE o1 -6-
120 377 NUT, 3/8-16 CD OR ZN-PLTD HEX. —2- : ; : L
120 382 WASHER, 3/8 CD OR IZN-PLTD MED LOCK 23| 473 431 R1 - SPACER, PYLLEY -6=
-2= ~ . A
2% 4T3 429 R1 . SPACER, SPLIT OUTER -3- _
9| 473 417 Rl END, ROTOR HOUSING RIGHT | v T T o
25/ 473 430 Rb1  BEARING ASBY, SPINDLE -3- —
10| 478 451 Rl SCREW, GAUGE WHEEL SPINDLE -2- ' s y o3
124 829 NUT, 3/B-16 CD OR ZN-PLTD HEX. JAM 26| 473 432 rRo1  BuliEev, OUTER 72- o
ekl : gl
120 382 WASHER, 3/8 COD OR IN-PLTD MED LOCK 27| 478 452 Rl BUSHING, wﬂFEL 2=
- Vs I - i L3 f T
178 373 Rl WASHER, 17/32 X 1 X 16 GA CO OR IN- j”;i;?‘fLuf o ; i
PLTD —4- i DI & .
120 394 WASHER, 13/32 X 13/16 X .065 CD DR ; _. [ o f 'y
i IN-PLTD -2- L@ W= b =it _u,? o
’ ]
11| 479 42T R91 WHEEL, 7 IN. GAUGE -2- a0 2 Re 94 i y
| | 9 92C PO L
)sz! 473 427 R2  BLADE, DUTER -38 IN.- -2- 13 &9
12| 477 598 R2  BLADE, DUTER —-42 IN.- -2-
| 219 753 NUT, 3/4-16 HEX. JAM -2- .
| = .
13| 473 413 R91 HOUSING ASSY, ROTDR -38 iN. BLADE-
13| 477 594 R11 HOUSING ASSY, ROTOR -42 IN. BLADE- .
. 18 508 R1 BOLT, 3/8-16 X 3/4 CD DR IN-PLTD & '
| $Q@-NK CRG —-2- (]
: 19 417 Rl BOLT, 3/8-16 X 1 CD-PLTD SQ-NR CRG !
| 4 =11 A L '
¥ T60 /1 BOLT, 3/8-16 X 5/8 CD OR IN-PLTD
SQ-NK CRG :
120 375 NUT, 1/4-20 CD OR IN-PLTD HEX. -T- "
18 253 R1 NUT, 3/B-16 ESNA LOCK -3- - ..
120 377 NUT, 3/8-16 CD OR IN-PLTD HEX. -11- ' 3
144 531 SCREWy 1/4-20 X 1/2 CD OR IN-PLTD : 7
SLT-TRUSS-HD ¢
120 380 WASHERy 1/4 CD OR ZN-PLTD MED LOCK '
oy B
120 382 WASHER, 3/B CD OR ZN-PLTD MED LOCK J
-11-
]ﬂla 4T3 426 R2  BLADE, CENTER -38 IN.- "
14| 477 597 R2  BLADE, CENTER —42 IN.- X t '
219 753 NUT, 3/4-16 HEX. JAM ;
15| 473 419 R91 SHROUD ASSY, BLADE -38 IN. BLADE-. : LA
18 654 R1 BOLT, 1/4-20 X 3/4 CD OR ZN-PLTD RN E
HEX-HD MACH -2- i ; '
18 655 R1 BOLT, 1/4-20 % 1 CD OR IN-PLTD ’
HEX=HD MACH -2- . vt L=
120 380 WASHERs 1/4 CD OR ZN-PLTD MED LOCK ' . ' L .
PRINTED IN UNITED STATES OF AMERICA PRINTED N UNITID. ll'l:l'l! qr i3
: AL .




ROTARY MOWER =3 SPINDLE-

1]

—69=

ROTARY MOWER -3 SPINULE-

FART

el DESCRATION TC-103 ::: ":::u BESCUPTION TC-103
ﬂpunn' TAKE-OFF CLUTCH ATTACHMENT POWER TAKE-OFF CLUTCH ATTACHMENT  -CONTINUED
X
5 X
6
o A
) : 7
S
=
= Eg
\a
20 19 18 17 17 A-74996 8
48B4 Rl ROD, CLUTCH : 13| 473 461 R9L COLLAR W/SET SCREW & LOCK NUT, BRG v
613 NUT, 1/4-20 CD DR IN-PLTD HEX. JAM
/ < 14 SPRING, PRESSURE —-ORDER 478 351 R91-
589 Rl TURNBUCKLE, ROD 4
15 4T3 477 R1 BUTTON, THRUST v
590 RL  ROD, REAR CLUTCH v
' 16| 473 483 Rl BUTTON, WEAR v
485 Rl LEVER ’
779 R1 BOLT, 3/8-16 X 1-1/2 CD OR ZN-PLTD 17 114 492 NUT, 1/4-28 HEX. JAM —6- v
» HEX~HD MACH
37T NUT, 3/8-16 CD OR IN-PLTD HEX. 18 27 452 D SPRINGy COMPRESSION —3— /
394 WASHER, 13/32 X 13/16 X 16 GA CD OR
: IN-PLTD -2~ : 19| 473 478 Rl LEVER, THROW-OUT —-3- 7
64l Rl SPRING:; 15 GA COMPRESSION / 20| 473 472 Rl SCREW, SPECIAL MACHINE -3- /
588 Rl SPACER, SPRING 21| 473 479 R91 SHAFT ASSY, CLUTCH 4
486 RL  LATCH, HANDLE Y 22] 478 244 Rl SPRING, FRICTION DISC re
626 R1 BOLT, 1/4-20 X L/2 CD OR ZN-PLTD
SQ-NK CRG -2- 23| 475 824 Rl CLAMP, LOCATING -2- .
315 NUT, 1/4-20 CD OR IN-PLTD HEX. -2-
380 WASHER, 1/4 CD OR IN-PLTD MED LOCK 478 351 R9L KIT, PTO CLUTCH SPRING & DISC ./
"'2_ -
471 Rl PLATE, PRESSURE |{' PRODUCT GRAPHICS
~DECALCOMANIAS—
DISC, FRICTION -ORDER 478 351 R9l- <
H e P 1 001 029 K3 PRODUCT GRAPHICS, I.H.
474 Rl PULLEY, MOWER ACTUATING €3 EE R'QT- ~ON LEFT SIDE OF HOUSING-
3z7 SCREWy 1/4-20 X 1/2 HEX-SODC-HD
.. CONE-PT SET =-3- 2 750 836 Rl PRODUCT GRAPHICS, SAFETY FIRST
3ge SCREM; 1/4-20 X 1/4 HEX-SOC-HD-F-PT -ON ROTOR HOUSING-
SET -3~ .
475 Rl RING, BEARING SNAP .
470 R91 'BEARING, BALL

PRINTED IN UNITED STATES OF AMERICA




iy =7
1 TRAILER 1 TRAILER
'E
1 TRAILER
(Two-Wheel, Latch Dump)
Built 1960 and Since
.
i INDEX TO UNITS
- l!
DESCRIPTION Page
Body, Chassis ‘Dump Latch and WHEELS . o0 o o0 we o 66 o 0% o6 v 03 65 25 5% e onas s 79
Product Graphics .. ... B B R T T R e e e S im e i ettt 4 e e e e 72
\
.3
o
Y .
: . PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




U =T2= a -T2~
.' 1 TRAILER ll L TRAILER

:!c: III:::!I DESCHIFTION Pe 102 :: n:‘n::n DESCAIPTION TC-103
. BODY, CHASSIS DUMP LATCH AND WHEELS BODY, CHASSIS DUMP LATCH AND WHEELS =CONTINUED

11
12

13

A82727
BODY ASSY, TRAILER -NOT SERVICED
SEPARATELY ORDER COMPLETE NO. 1
TRAILER-
459 386 Rl  GRIP, LATCH HANDLE
464 608 R9L LATCH ASSEMBLY, DUMP
464 605 Rl SPRING, LATCH
464 607 Rl PIN, LATCH PIVOT
137 185 PINy 1/8 X 1 COT. CD OR IN-PLTD
_2_.
610 784 Rl PINy, QUICK ATTACHABLE COT.
464 612 R9L CHASSIS ASSEMBLY, BODY
177 923 PINs 1/8 X 3/4 CD OR ZN-PLTD COT.
137 253 PIN, 3/16 X 1-5/8 CD OR ZN-PLTD COT.
e
Y 2 796 PIN, 3/8 X 2-5/16 IH STD
4 226 S PINy 172 X 1-15/16
120 394 WASHER, 13/32 X 13/16 X 16 GA
€D OR ZN-PLTD
464 606 R1  RETAINER, AXLE -2-
120 377 NUT, 3/8-16 C-Z HEX. -4-
18 494 R1 BOLT, 3/8 X 1 HEX-HD MACH CD DR
IN-PLTD -4-
120 382 WASHER, 3/8 LOCK CD OR ZN PLTD -4-
PO 27 260 SPACER, WHEEL -2-
131 018 WASHER, 15/16 X 1-3/4 X 10 GA
CD OR IN-PLTD -6 OR AS REQUIRED-
376 188 R1  BEARING, WHEEL -4-
376 LB7 R91 WHEEL ASSY, -2-
110 146 R91 FITTING, 1/4-2BNF STR LUB -2-

14

15

PRODUCT GRAPHIC
~DECALCOMANIAS-
1 001 029 R3

1 000 693 R3

1 001 718 R1

TUBE, PNEUMATIC TIRE INMER -4.80/4.00-

-2=-
TIRE, PNEUMATIC -4.B0/4.00 X B-
=RIM TREAD -2-

5

PRODUCT GRAPHICS, IH DECAL
-ON TOP SIDE OF TONGUE-

PRODUCT GRAPHICS, [H COMPANY OF
CANADA DECAL -ON LH SIDE OF TONGUE
~CANADA ONLY-

PRODUCT GRAPHICS, MADE IN U.S.A.
=ON RH SIDE OF TONGUE-
=CANADA ONLY-

PRINTED IN UNITED STATES OF AMERICA

PRINTID IN UNITID STATES OF AMERICA

Pow

FRINTE!




i *

&

-73- SRS
FRONT POWER TAKE-OFF FRONT POWER TAKE-OFF
g
INTERNATIONAL DANCO FRONT MOUNTED POWER TAKE -QFF
10~
INDEX TO UNITS
GUE
DESCRIPTION Page
Power Take-Off, Froat mounted .........c.uuuueueenrssennnnnnnnnnn, I 74
|

| PRINTED IN UNITED STATES OF AMERICA FRINTED IN UNITED STATES OF AMERICA




o ~T4- -T4-
" FRONT POMER TAKE-DFF 'F‘l FRONT POWER TAKE-OFF
wer. rart - . rant o3 .
N, MUMEER DESCRIFTION TC103 MO, MU SABER DESCRIFTION Tc1
| FRONT POWER TAKE-OFF FRONT POWER TAKE-OFF  —CONTINUED
|
11| 389 449 R1  PLATE, FRONT
| 180 122 SCREWs 3/8-16 X 1 C-Z HEX-HD CAP -4-
| 120 377 NUT, 3/8-16 C-I HEX. —4-
120 382 WASHER, 3/8 C-I MED LOCK —4-
446 548 WASHER, 3/8 X 3/6 X .065 C-1 —4—

12, 475 610 R1 BELT, DRIVE

13 475 561 R1 PLATE, LH SIDE

429 108 SCREWs 1/2-13 X 1 C-Z SLT—-RD-HD MACH
120 384 WASHER, 1/2 C-1 MED LOCK

14 475 562 R1 PLATE, RH SIDE
429 108 SCREWs 1/2-13 X 1 C~Z SLT-RD-HD MACH
120 384 WASHER, 1/2 C-1 MED LOCK

15 475 564 R91 CLIP, MOUNTING -2-

16 475 613 R91 PULLEY, GEAR BOX
102 581 SCREWy 5/16-18 X 3/8
HEX-50C-HD CUP-PT SET

17 475 637 R1 ADAPTER, SPLINE -NOTE-
LT 157 R1 5/32 X 3/4 SPRING PIN

18 474 098 R1 KEY, 3/16 X 1-1/4 SQ PARALLEL
19 475 638 R1 PULLEY -NOTE-
NOTE~ THESE PARTS ARE TO BE

PURCHASED SEPARATE FROM
PTO IF DESIRED

389 450 R91 POWER TAKE-OFF, FRONT MOUNTED 4

1 475 602 R1 SHAFT, OUTPUT

2 475 627 R91 BEARING, BALL -4-
3 475 642 R1 KEYy 3/16 X 11/16 SQ PARALLEL -2-
& 269 181 R1 RINGy RETAINING —4- |

5 475 597 Rl COVER, GEAR BOX

180 020 SCREW, 1/4-20 X 3/4 C-1 MEX-HD CAP —
g |
444 687 PLUG, 1/8-27 AUTOMOTIVE i
HEX-SOC-HD PIPE
120 380 WASHER, 1/4 CD OR IN-PLTD MED LOCK ———
-.4_
6| 475 598 R1  GASKET, COVER | Ge
£ 475 606 R1 SHAFT, INPUT } Po
8 475 600 R1 GEAR, LARGE BEVEL |
9| 475 604 Rl  GEAR, SMALL BEVEL | Pr
10| 475 596 Rl HOUSING, GEAR BOX } Ro
| 18 475 R1 BOLT, 5/16-18 X 1-k/4 CD DR [
|- IN-PLTD HEX-HD MACH -3- |
t 1 120 376 NUT, 5/16-18 CD OR ZN-PLTD | TH
i HEX. -3~
i 1 120 214 WASHER, 5/16 C-1 MED LOCK -3~ l
| "‘i
= PRINTED IN UMNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA i :
{ : PRIN
2.4l i
i : !




by -

CH

CH

sl

-5
SNOW THROWER

~T5 =
SNOW THROWER

Clutch I;ovor

Lift arm

INTERN

Release button
Wire bail S

Lift handle

_ H Deflector cap

Chute control

rod /\ X",_a

Runner & ' y
T — -

A-7751

ATIONAL DANCO SNOW THROWER
Model CW-36

INDEX TO UNITS

DESCRIPTION

Page

.........................................

.........................................

.........................................

.........................................

.........................................

76
80
79
79
78

FRINTED IN UNITED STATES OF AMERICA

FPRINTED IN UNITED STATES OF AMERICA




-T6~ -T6—
"qi SNOW THROHWER ﬂ SNOW THROWEK
niv, rart o = =
NO.:“_uig_q“I DESCHIFTION TC-103 :‘; u:':::“ DECHFTON TC-103
GEAR BOX AND RELATED PARTS GEAR BOX AND RELATED PARTS  —CONTINUED
. /18 13 12
]7r\\\\\\~\\k ‘%ar )
D% 1
& ,/’/ o
b )V AF TR N
& 75— 2
t‘/ —— | b —
13 X || I N —
» S SN
(> ‘..::;_—__ ‘."m""
SN 4 =
T o BN 129
By B
A-79057
1| 475 570 R1  PLATE, FRONT 6| 475 561 R1  PLATE, LM
120 377 NUT, 3/B-16 CD OR IN-PLTD HEX. —-4- %429 108 SCREWs 1/2-13 X 1 CD OR
180 122 SCREW, 3/8-16 X 1 CD DR ZN-PLTD IN-PLTD SLT-RD-HD MACH
| HEX-HD CAP —PLATE ADJ —4- 120 384 WASHER, 1/2 CD OR IN-PLTD
446 548 WASHERy 3/8 X 3/4 X .065 MED LOCK
. CD OR IN-PLTD —4-
: | 120 382 WASHER, 3/8 CD OR IN-PLTD 7| %75 613 R91 PULLEY, GEAR BOX
4 MED LOCK —4- 102 581 SCREW, 5/16-18 X 3/8
i HEX-SOC-HD CUP-PT SET
| 2| 475 571 R1  CLIP, LOCKING -2-
{ 120 384 WASHER, 1/2 CD OR IN-PLTD 8| 475 610 R1  BELT
| MED LOCK
' 9| 475 606 R1  SHAFT, INPUT
] 3| 475 562 Rl PLATE, RH SIDE
1 17 452 R1 BOLT, 1/2-13 X 1 CD DR ZN-PLTD 10| 475 596 R1  BOX, GEAR
it 2 HEX-HD MACH 18 475 R1 BOLT, 5/16-18 X 1-1/4 CD OR
ﬂ 120 378 NUT, 1/2-13 CD OR IN-PLTD HEX. IN-PLTD HEX-HD MACH —3-
f 429 108 SCREW, 1/2-13 X 1 CD OR ZN-PLTD 120 376 NUT, 5/16-18 CD RO IN-PLTD
i SL-RD-HD MACH HEX. -3~
g 120 384 WASHER, 1/2 CD OR IN-PLTD 120 214 WASHER, 5/16 CD OR ZN-PLTD
{ MED LOCK MED LOCK -3-
: 4| 475 574 R91 BRACKET ASSY, LIFT 11| 269 181 Rl RING, RETAINING SNAP -4-
5| 475 576 Rl  SHAFT, PIVOT 12| 475 627 R91 BEARING, BALL -4~
187 988 PIN, 3/16 X 1-1/4 CD OR
IN-PLTD COT. -2- 13| 475 642 R1  KEY, 3/16 X 11/16 SQ PARALLEL -2-
14| 475 604 R1  GEAR, BEVEL PINION
15| 475 602 R1  SHAFT, OUTPUT

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA




3

-77-

-77-

F‘ SNOW THROMWER ﬁ' SNOW THROWER
REF, PAKRT - REF, PART
WO, NUMBER DESCHIFTION TEx103 MO, HUMBER

DESCRIFTION

TG-103

le 475
17 415
444

180

| 120
18] 475

600

597
68T

020

380

598

R1

R1

R1

GEAR BOX AND RELATED PARTS —CONT INUED

GEARs BEVEL

COVER, GEAR BOX
PLUGy 1/8-27 AUTOMOTIVE
HEX-50C-HD PIPE
SCREW, L/4-20 X 3/4 CO OR ZN-PLTD
HEX-HD CAP -4-
WASHERy 1/4 CD OR ZN-PLTD
MED LOCK -4-

GASKET, GEAR BOX COVER

PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UMNITED STATES OF AMERICA




a -78- o =-T78-
.' SNOW THROWER “ SNOW THROWER
ner. rarr TC-103 fEE, At =
S s DESCHPTION e it DESCHFTION TC-103
THROWER HOUSING AND DRIVE | THROWER HOUSING AND DRIVE =CONTINUED

1 475 547 R1 GUARD, CHAIN

18 673 R1 BOLT, 5/16-18B X 1/2 CD OR
IN-PLTD SHORT S5Q-NK CRG
16 B97 R1 BOLT, 5/16-18 X 3/4 CD OR
| IN=-PLTD SHORT SQ-NK CRG
| 180 077 SCREW, 5/16-18 X 3/4 HEX-HD CaAP
2 475 566 R1 BLADE
18 673 R1 BOLT, S5/16-1B X 1/2 CD OR
IN-PLTO SHORT S5Q-NK CRHG =-5-
120 376 NUT, 5/16-18 CD OR ZN-PLTD HEX.
120 214% WASHER, 5/16 CD OR IN-PLTD
. MED LOCK -5-
3| 475 540 R1  SPROCKET - 24T
617 939 R1 PINy, 5/16 X 1-1/2 COILED SPRING
4 CHAIN, ROLLER - FOR 24 T SPROCKET-

= USE 51 LINKS 1/2 PITCH ROLLER
CHAIN FROM 10 FT. ROLLS MARKED,
1 790 D AND 1 CONNECTING LINK,

1 301 b-
5 475 543 R1 SPROCKET - SMALL
120 378 NUT, 172-13 CD UR IN-PLTD HEX.
591 184 R1 PINy, 3/16 X 1-1/4 COILED SPRING
656 643 R1 SCREW, 1/2-13 X 2 HEX-HD CAP

L} 475 542 R1 SHAFT, TRANSFER

”i" B-12934

T 475 532 R91L HOUSING ASSY

18 812 RL BOLTy L/2-13 X 3 CD OR IN-PLTD
HEX-HD MACH -2-
120 378 NUT, 1/2-13 CO OR IN-PLTD HEX. -2-
120 384 WASHER, 1/2 CD OR ZIN-PLTD MED LOCK
=
8 475 580 R1 SPRING, TENSION -2-
475 581 R1 BOLT, EYE -2-
120 375 NUT, 1/4-20 CD OR ZN-PLTD HEX. —4—
9 475 550 R1 CLIP, CHUTE HOLDER -2-
18 626 R1 BOLTy 1/4-20 X 1/2 CD OR
IN-PLTD SHORT SQ-NK CRG -2-
120 380 WASHER, 1/4 CD OR IN-PLTD
MED LOCK -2-

10 475 548 R91 CHUTE ASS5Y, SNOW

11 475 549 R1 CAP, DEFLECTOR

126 032 NuT, 3/8-16 CD OR ZIN-PLTD
WING -2-

120 382 WASHER, 3/8 CD OR IN-PLTD
MED LOCK -2~

446 548 WASHER, 3/B X 3/4 X .065

CD OR IN-PLTD -2-

12 475 556 R1 CABLE, SWIVEL CONTROL
102 570 SCREW, 1/4-20 X 3/4 HEX-SOC-HD
CUP-PT SET -2-

PRINTID IM UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA

z =
!P';
Bl

18

19

20

21

22
23

24

25

26

21

28

29




—

e T

-79- ; e b
SNOW THROWER u SNOW THRUMWEK
i PANT 1C-103 wr, ran : 1C-103
NO. NUMBER BEECRITON ! wO. WML DAICarnON B 'f-. (1'R)
THROWER HOUSING AND DRIVE  ~CONTINUED THROWER HOUSING AND ORIVE  -CUNTINGED
13 475 553 R1 BUSHING 30 475 534 RL STRAP, SUPPURT - RH
120 378 NUT, 1/2-13 €D DR ZN-PLTD HEX. 16 897 Rl BULT, 5/16-18 X 3/4
180 181 SCREWs 1/2-13 X 2 CD OR IN-PLTD CO OR ZN-PLTD SHORT 30-NK CRG
HEX-HD CAP 120 376 NUT, 5/16-18 CD OR ZN-PLTOD
120 384 WASHER, L/2 CD OR ZN-PLTD HEX .
MED LOCK 120 214 WASHER, 5/16 CD OR IN-PLTD
120 396 WASHER, 17/32 X 1-1/16 X .095 MED LOCK
14] 475 551 R1  SPODL, SWIVEL 31| 475 611 RL  BRACKET, LIFT ROD
15| 475 554 R1  CRUSS 32| 475 612 Rl BOLT, MOUNTING U
386 365 R1 PIN, CROSS MOUNTING 120 375 NUT, 1/4-20 CD OR IN-PLTD HEX.
177 923 PINs 1/8 X 3/4 CD OR ZN-PLTD SpL
coT. 120 380 WASHER, 1/4 CD OR ZN-PLTD
120 386 WASHER, 5/16 X 3/& X .065 MED LOCK -2-
16| 475 557 Rl ARM, CONTROL
177 923 PINy, 1/8 X 3/4 CD OR IZN-PLTD RATOR
caT.
120 394 WASHER, 13/32 X 13/16 X .065
CD OR ZN-PLTD
17| 475 558 R9YL BRACKET, CONTROL ARM SUPPURT
120 378 NUT, 1/2-13 CD OR ZN-PLTD HEX.
180 173 SCREW, 1/2-13 X 1 CD DR IN-PLTD CAP
120 384 WASHER, 1/2 CD DR IN-PLTD MED LOCK
18| 475 578 R1  ROD, LIFT
475 579 R1 PIN, SPECIAL -2-
120 396 WASHER, 17/32 X 1-1/16 X .095
€D OR ZN-PLTD -2-
19| 475 407 R91  JOINT ASSY, UNIVERSAL
~TRACTOR HALF-
20| 124 348 R91 KIT, UNIVERSAL JOINT -2-
21| 475 608 R9L JOINT ASSY, UNTVERSAL
~BLOWER HALF-
22| 475 609 K1 RETAINER, GREASE
A-65
23| 124 355 R1 CAP, RETAINER 6488
475 642 R1 KEY, 3/16 X 11/16 SQ PARALLEL
=TRANSFER SHAFT 70 UNIVERSAL= 1| 475 538 R91 BEARING W/SET SCREWS -2-
137 218 PIN, 5/32 X 1-1/4 CD OR Xt 157 BELT. BINE-ih % AvA
ZH-PLTD LAY, =2~ CD UK ZN-PLTD SHORT-S5Q-NK CRG -3-
102 532 SC“E:‘.afs'lb X314 e 18 673 R1 BOLT, 5/16-18 X 1/2
R e LU 2230 CD OK IN-PLTD SHORT-SQ-NK CRG -3-
NUT, 5/16-18 CD OR ZN-P
24| 475 541 RZ  BRACKET, SPROCKET MOUNTING AR 2 te i el el
109 454 FITTING, 1/4-28 NF — 2 STR LUB -2- 51k O Eea .
620 536 R2 PINs; MOUNTING 1 2} ﬁEE [ncilfJED S ekt
177 923 PIN, 1/8 X 3/4
L0 A A -E LYY (0TS == 2| 475 535 R9L ROTOR ASSY
25| 387 835 R91 BEARING ASSY, NEEDLE -2- A e e
26| 475 565 R1  RUNNER -2- % BETRL SHAFTL ORIVE
17 351 RL BOLT, 3/8-16 X 1 CD OR ZN-PLTD b I oL S ericE o1 INeeLTn
SHORT SQ-NK CRG —4- R i
120 377 NUT, 3/8-16 CD OR IN-PLTD HEX. -4- ,
z 0 113 5/16-18 X 3 CD OR IN-PLTD
120 382 WASHER, 3/8 CD OR ZN-PLTD 180 11 Silihy ps R
MED LOCK -4~
446 548 WASHER, 3/8 X 3/4 X .065
S DR AR = 8= PRODUCT GRAPHICS
27| 475 533 Rl STRAP, SUPPORT LH “PEGALLONANLAS=
5l s eciwi it siecitTon 474 644 R91 KIT, PRODUCT GRAPHICS
120 376 NUT, 5/16-18 CD OR IN-PLTD
HEX. —2-
180 073 SCREW, 5/16-18 X 1/2
CD OR ZN-PLTD HEX-HD CAP -2-
120 214 WASHER, 5/16 CD OR IN-PLTD
MED LOCK -2-
29| 415 5e4 R9L. CLIP, MOUNTING -2-

'PRINTED IN UNITED STATES OF AMERICA

PRINTED IN UNITED STATES OF AMERICA




-BD- o =80

SNOW THROWER “ SNDOW THROWER
Lask DESCRIFTION Fe=103 :g u:u::n DescarmioN TC-103 &_
NUMEER .
| POWER TAKE-OFF CLUTCH ATTACHMENT |Pf)HER TAKE-OFF CLUTCH ATTACHMENT ~CONTINUED
4"—-&-

=
—_— =1]
\a
20 A-74996 8
1, 473 484 Rl ROD, CLUTCH 13| 473 461 R91 COLLAR W/SET SCREW £ LOCK NUT, BRG
120 613 NUT, 1/4-20 CD OR IN-PLTD HEX. JAM
14 SPRINGy PRESSURE -ORDER 478 351 R9]-
2. 473 SB9 Rl  TURNBUCKLE, ROD
| 15 473 477 R1 BUTTOM, THRUST
3] 473 590 Rl ROD, REAR CLUTCH }
[ 16| 473 483 Rl BUTTON, WEAR
4| 4T3 485 Rl LEVER :
18 779 R1 BOLT, 3/8-16 X 1-1/2 CD OR IN-PLTD 17 114 492 NUT, L/4-28 HEX. JAM —6-
HEX=HD MACH
12 037 M NUT, 3/B-16 CD OR IN-PLTD HEX. 18 27 452 D SPRING, COMPRESSION -3-
‘ 120 394 WASHER, 13/32 X 13/16 X 16 GA CD OR
IN-PLTD -2- 19| 473 478 R1  LEVER, THROW-OUT -3-
5 133 641 R1 SPRING, 15 GA COMPRESSION 20 473 472 Rl SCREW, SPECTAL MACHINE -3-
6] 473 588 R1  SPACER, SPRING 21 4T3 479 R91 SHAFT ASSY, CLUTCH
7| 473 486 R1  LATCH, HANDLE 22! 478 244 R1 SPRING, FRICTION DISC
18 626 R1 BOLT, 1/4-20 X 1/2 CD OR ZIN-PLTD
SQU-NK CRG -2- 23| 475 824 R1  CLAMP, LOCATING -2-
120 375 NUT, 1/4-20 C-1 HEX. -2- i
120 380 WASHER, 1/4 CD OR IN-PLTD MED LOCK 478 351 R91L KIT, PTO CLUTCH SPRING & DISC !
_2_
8 473 471 Rl PLATE, PRESSURE !
9 DISC, FRICTION -ORDER 478 351 R9I-
10| 473 474 R1 PULLEY, MOWER ACTUATING A
139 327 SCREMWs 1/4-20 X 1/2 HEX-SDC-HD , = 1
CONE-PT SET -3- ) [
222 386 SCREW, 1/4-20 X 1/4 HEX-50C-HD-F-PT
SET -3-
Ll 473 475.R1  RING, BEARING SNAP

12 473 470 R91 BEARING, BALL

PRINTED IN UNITED STATES OF AMERICA PRINTED IN UNITED STATES OF AMERICA




